SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Plot on Channel 6485 MHz

RefLevel 30,00dBm  Offset 26,70 dB Mode Auto Sweep

1 Spectrum Emission Mask
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Plot on Channel 6525 MHz
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RefLevel 30,00dBm  Offset 26,80 dB Mode Auto Sweep

1 Spectrum Emission Mask

Center 6.49 GHz

Peak Power 0.35 dBm

-80.384 MHz -60.288 Mz 10
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|CF 6.485 GHz 1001 pts 16.08 MHz/ Span 160.768 MHz | |CF 6.525 GHz 1001 pts 16.41 MHz/ Span 164,096 MHz
2 Result Summ: 2 Result Summs

Sub Block A

Center 6.53GHz

Peak Power -0.05 dBm

-82.048 MHz

8.40 Ha e 6.44861 GHz 52,76 db 5271 dB
-60.288 MHz -40.197 Mz 1,000 MHz 6.42479 GHz -53.87 dBm -54.22 di 14224l 61,536 MHz 41024 MHz 1,000 MHz 6.46355 GHz 53.24 dBm -53.19.d8
-40.192 MHz. 21,096 MHz 1,000 MHz 6.463 82 GHz -35.06 dBm -35.41 dB 1541 d8 -41.024 MHz 21512 MHz 1,000 MHz 6.50341 GHz -40.52 dBm -40.47 dB
21,09 MHz 20,096 MHz 1,000 MHz 6.46399 GHz -38.81dBm -39.16dB -1976dB 21512 MHz 20512 MHz 1,000 MHz 6.50357 GHz -42.03dBm -41.57dB
20,09 Mz 21096 MHz 1,000 MHz 6.50601 GHz -37.80 dBm -38.15dB -18.15dB 20512 MHz 21512 MHz 1,000 MHz 6.54643 GHz -43.39 dBm -43.34d8
21.09 MHz 40192 MHz 1,000 MHz 6.50618 GHz -36.33 dBm -36.68 dB -16.68 dB 21512 MHz 41024 MHz 1,000 MHz 6.56299 GHz -47.76 dBm -47.71 dB
30,192 Mtz 60.288 MHz 1,000 Mz 654521 GHz 5829 dBm 54.64 dB 1464 dB 41,024 Mtz 61536 MHz 1,000 MHz 658545 GHz 5369dBm 5364 dB
60.288 MH:z 80384 MHz 1,000 MHz 6.54537 GHz -52.96 dBm -53.30 dB 13.30 dB 61.536 MHz 82048 MHz 1,000 MHz 6.58678 GHz -52.55 dBm -52.50 dB
. 50
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Plot on Channel 6565 MHz

RefLevel 30,00dBm  Offset 26,80 dB Mode Auto Sweep

1 Spectrum Emission Mask

O
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Plot on Channel 6685 MHz
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RefLevel 30,00dBm  Offset 26,80 dB Mode Auto Sweep

Limit Ches

1 Spectrum Emission Mask
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(CF 6.565 Gz 007 pts 6,57 MHz/ Span 165.696 MHz | |CF 6.685 GHz 007 pts 16.5 MHe/ Spon 164,992 WH:
2 Result Summ: 2 Result Summs
Canter 6.57 GHz Peak Power 0.26 dBm RBW 1,000 MHz Sub Block A Canter 6.68 GHz
-82.848 MHz -62.136 MHz 1,000 MHz 6.500 Hz Z -53.18 db .18 dB -82.496 MHz ¥ dB
-62.136 MHz -41.428 MHz 1,000 MHz 6.50311 GHz -53.48 dBm -53.73 dB -13.83dB 61,872 MHz 41248 MHz 1,000 MHz -11.73d8B
41424 MHz 21.712 MHz 1,000 MHz 6.54321 GHz -40.97 dBm -41.23dB 21.8dl 41248 MHz 21624 MHz 1,000 MHz -44.93 dB -18.43 dB
21712 Mz 20712 MHz 1,000 MHz 6.54337 GHz 4273 dBm -4299dB 2% 21624 MHz 20,624 MHz 1,000 MHz -41.70 dB -21.70d8
20,712 Mz 21712 MHz 1,000 MHz 6.58663 GHz -44.95 dBm -45.21dB -25.21dB 20,624 MHz 21624 MHz 1,000 MHz -42.51 dB -22.51 dB
21712 Mz 41424 MHz 1,000 Mz 6.60286 GHz -48.61 dBm -48.86 dB. -2.29dB 21624 Mz 41.248 MHz 1,000 Mz -46.19 dB -19.68 dB
41004 itz 62136 MHz 1,000 Mz 6.62705 GHz 5379dBm 54.05 dB -1405dB 41,248 Mtz 61872 MiHz 1,000 Mz -5114dB 121448
62136 MHz B2B48 MHz 1,000 MHz 6.62987 GHz -52.80 dBm 53.05 dB 13.05 dB 61.872 MHz 82496 MHz 1,000 MHz 6.74695 GHz -51.16 dB -11.16 dB
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Plot on Channel 6845 MHz

RefLevel 30,00dBm  Offset 26,90 dB Mode Auto Sweep

1 Spectrum Emission Mask
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Plot on Channel 6885 MHz
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RefLevel 30,00dBm  Offset 27,00 dB Mode Auto Sweep

Center 6.84 GHz

Peak Power 1.71 dBm
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|CF 6.845 GHz 1001 pts 16.49 MHz/ Span 164.928 MHz | |CF 6.835 GHz 1001 pts 16.41 MHz/ Span 164,096 MHz
2 Result Summ: 2 Result Summs

Sub Block A Center 6.88 GHz Peak Power -2.66 dBm

-82.464 MHz -61.848 MHz 1,000 MHz 6.77895 GHz -53.53 dBm .24 dB -82.048 MHz -61.536 MHz -53.35 dBm 9d
61,848 MHz 41237 MHz 1,000 MHz 6.78323 GHz -53.11dBm -54.82 dB 148248 61,536 MHz 41024 MHz 1,000 MHz -53.85 dBm -11.29d8
41232 MHz 21,616 MHz 1.000 MHz 6.82330 GHz 4218 dBm -43.89 di -23.89dl 41.024 MHz 21512 MHz 1.000 MHz 6.86341 GHz -43.82 dBm -21.16d8
21616 MHz 20616 MHz 1,000 MHz 6.82347 GHz -4267 dBm -4438dB -2438dB 21512 MHz 20512 MHz 1,000 MHz 6.86357 GHz -46.06 dBm -BA0dB
20616 Mz 21616 MHz 1,000 MHz 6.86653 GHz -44.25 dBm -45.96 dB -25.96 dB 20512 MHz 21512 MHz 1,000 MHz 6.90643 GHz -47.15 dBm -24.49 dB
21616 MHz 41.232 MHz 1,000 Mz 6.866 70 GHz -42.99 dBm -44.70 dB -24.70 dB 21512 Mz 41.024 MHz 1,000 Mz 6.90659 GHz -45.01 dBm -22.35 dB
41.032 Mtz 61848 MiHz 1,000 Mz 6.90660 GHz 5317 dBm 54.88 dB -1497dB 41,024 Mtz 61536 MHz 1,000 Mz 6.04645 GHz 54.14 dBm -11.48d8
61.848 MH: 82464 MHz 1,000 MHz 6.90710 GHz -52.38 dBm 54.09 dB 14.09 dB 61.536 MHz 82048 MHz 1,000 MHz 6.94662 GHz -52.87 dBm -10.21 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Plot on Channel 6925 MHz

RefLevel 30,00dBm  Offset 27,00 dB

Mode Auto Sweep
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Plot on Channel 7005 MHz

RefLevel 30,00dBm  Offset 27,00 dB

Mode Auto Sweep
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1 Spectrum Emission Mask
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Plot on Channel 7085 MHz

RefLevel 30,00dBm  Offset 27,00 dB

1 Spectrum Emission Mask

Mode Auto Sweep
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(CF7.085 G 007 pts 6,58 MHz/ spon 165.76 MHz
2 Result Summ:
Peak Power -3.31 dbm RBW 1,000 MHz
-82.880 MHz -62.160 MHz 1,000 MHz .00 Hz 0.
-62.160 MHz 41,840 MHz 1,000 MHz 7.02325 GHz -10.72dB
41440 Mz 21.720 MHz 1.000 MHz 7.04381 GHz 2259 dl
-21.720 MiHz -20.720 MHz 1,000 MHz 7.06336 GHz -24.00d8
20,720 Mz 21.720 MHz 1,000 MHz 7.10664 GHz -25.62dB
21.720 MHz 41440 MHz 1,000 MHz 1.12586 GHz -12.82 dB
41,440 Witz 62160 MHz 1000 MHz 714708 GHz 108 dB
62160 MHz 82880 MHz 1,000 MHz 114741 GHz 10.25 dB
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F6.925 GHr 007 pts 6,53 MHz/ Span 165312 MHz | | 7.005 GHz 007 pts 16,49 M/ Spon 164,864 WH:
2 Result Summ: 2 Result Summs
Canter 6.92GHz Peak Power 0.13 dBm Sub Block A Canter 7.00 GHz Peak Power 0.4 dBm
-82.656 MHz -61.997 MHz 1,000 MHz 6.86293 GHz -52.75 dBm -52.93 db .93 db -82.432 MHz -61.824 MHz 1,000 MHz 94 Hz 5299 dBm -52.05 dB 5 dB
61,992 MHz 41328 MHz 1,000 MHz 6.86326 GHz -52.75 dBm -52.93 dB -13.03dB 61,824 MHz 41216 MHz 1,000 MHz 42 GHz 53.11 dBm -52.16 dB -12.26 dB
41328 MHz 21664 MHz 1,000 MHz 6.90325 GHz -41.67 dBm -41.85dB -21.85dl 41216 MHz 21,608 MHz 1,000 MHz 6.98331 GHz -41.88 dBm 94 d8 -20.94 dB
21664 Mz 20,664 MHz 1,000 MHz 6.90342 GHz -44.58 dBm -44.76dB 2476 dl 21,608 Mz 20,608 MHz 1,000 MHz 6.98348 GHz 4431 dBm -43.37d8 -B337d8
20,664 MHz 21664 MHz 1,000 MHz 6.94658 GHz -43.92 dBm -44.10 dB -24.10dB 20,608 MHz 21608 MHz 1,000 MHz 1.02652 GHz -45.48 dBm -84.53 dB -24.53 dB
21,664 MHz 41328 MHz 1,000 MHz 6.94675 GHz -42.47 dBm -42.65 dB -22.65dB 21,608 MHz 41.216 MHz 1,000 MHz 1.02686 GHz -44.57 dBm -43.63 dB -23.56 dB
41328 Mtz 61992 MiHz 1,000 Mz 6.98658 GHz 5366 dBm -53.84dB 1403 dB 41.216 MHz 615824 MiHz 1,000 Mz 7.06674 GHz 5431 dBm 5336 dB 13368
61.992 MHz 82656 MHz 1,000 MHz 6.98707 GHz -52.81 dBm -53.00 dB 13.00 dB 61.824 MHz 82432 MHz 1,000 MHz 1.06740 GHz -53.20 dBm 52.26 dB 12.26 dB
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ssamanas. FCC RADIO TEST REPORT Report No. : FR401125F

EUT Mode 802.11be EHTS80 Full RU

Plot on Channel 5985 MHz Plot on Channel 6225 MHz

RefLevel 30.00dBm  Offset 2640 dB Mode Auto Sweep RefLevel 30.00dBm  Offset 2640 dB Mode Auto Sweep
1 Spectrum Emission Mask Rm Mox
Limit Ches PRSS
20 agR2%
10 10
0 0

e | i

|CF 5.985 GHz 1001 pts 32.98 NiHz/ Span320.856 MHz | |CF 6.225 GHz 1001 pts 32.77 M/ n 327,68 MHz

Center 5.99 GHz Peak Power 485 dBm REW 1.000 MHz Center 6.22 GH: Peak Power 4,08 dBm REW 1.000 MHz

~160.928 Miz -123.6% MHz 1000 Mz 85124 GHz -35.21 dBm -50.35 dB -10.35.dB ~151.840 Miz 122,880 MHz 1000 MHz 6.08 Hz -54.15dBm -50.07 dB -10.0

121696 Miz 82464 MHz 1000 Mz 5.86147 GHz -56.29 dBm -51.43dB 114348 ~122.880 Miz 81920 MHz 1000 MHz 6.10228 GHz 54,68 dBm -50.60 dB -10.60dB
-B2.454 MHz 42232 MHz 1.000 Mz 5.90303 GHz -54.49 dBm -49.63 dB 217048 -51.920 MHz 41960 MHz 1000 MHz 614390 GHz -50.52 dBm -46.44 dB -1857dB
42231 MHz 41232 MHz 1.000 MHz 5.94293 GHz 4871 dBm -43.85dB 2385dB -41.960 MHz -40.560 MHz 1000 MHiz 618321 GHz 4415 dBm -40.07 dB 2007dB
41232 MHz 42232 MHz 1,000 MHz 6.02707 GHz -45.81 dBm -40.95dB 2095dB 40.960 MHz 41.960 MHz 1,000 MHz 6.26679 GHz -44.21 dBm -40.13 dB 2013 dB
42.232 MHz 82464 MhHz 1,000 Mtz 6.02740 GHz -44.14 dBm -39.28dB. -19.28dB 41960 MHz 81920 MHz 1000 MHz 6.26712 GHz -42.80 dBm 387248 187248
BLAG4 MHz 123,69 MHz 1,000 MHz 6.10853 GHz 5435 dBm 49.49 dB -8.45d8 81920 MHz 122860 MHz 1,000 MHz 634772 GHz 5330 dBm 4927 dB 422 dB
123,696 Mz 164,928 Mtz 1,000 MHz 613921 GHz -53.50 dBm -48.64 dB -8.64 dB 122380 Miz 163,540 Mtz 1,000 Mz 6.35853 GHz -52.79 dBm -48.71dB -8.71dB
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Plot on Channel 6385 MHz Plot on Channel 6465 MHz

RefLevel 30.00dBm  Offset 26,60 dB Mode Auto Sweep RefLevel 30.00dBm  Offset 26,70 dB Mode Auto Sweep

1 Spectrum Emission Mask Rm Mox [l 1 Spectrum Emission Mask

Limit Ches PRSS Limit Ches PRSS
20 agR2% 20 apB20
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0. - 0.

(CF6.385 GHz 1001 pts 32,64 MHz/ Span 326.4 MHz | |CF 6,485 GHz 1001 pts 32.35 MHz/ Span 323.456 MHz

2 Result Summ: 2 Result Summ:

Center 6.38 GHz Peak Power -2.49 dBm REW 1.000 MHz Sub Block A Center 6.46 GHz Peak Power 129 dBm REW 1.000 MHz

~153.200 Miz ~122.400 MHz 1000 MHz 6.25656 GHz E: Bm -50.77 dB -10.77dB ~161.728 Miz “121.2% MHz 6.32251 GHz 52 Bm -51.63 dB -11.63 d8
~122.400 Miz 81,600 MHz 1000 MHz 6.26342 GHz 53,65 dBm 511748 11368 121296 Miz -B0.864 MHz 1000 MHz 634387 GHz 54,06 dBm 5277 d8 127748
-B1.600 MHz 41800 MHz 1000 MHz 634304 GHz -40.35 dBm -37.86dB -17.86d8 -B0.854 MHz 41432 MHz 1000 MHz 638915 GHz 51.72dBm -50.43 d BB
-41.800 MHz 40,800 MHz 1000 MHiz 631337 GHz 4241 dBm -39.93dB 19938 41431 MHz 40432 MHz 1000 MHiz 642373 GHz -45.36 dBm 4407 dB -24.07d8
40.800 MHz 41800 Mz 1000 MHz 6.42663 GHz 4453 dBm -42.04 dB 22048 40432 MHz 41432 Mz 1,000 MHz 6.50627 GHz -41.03 dBm -39.74dB 19,74 dB
41800 MHz 81.600 Mz 1000 MHz 642696 GHz 4081 dBm -38.42 dB 184248 41432 MHz 80.864 MHz 1,000 MHz 650658 GHz -38.66 dBm -37.37dB 173748
81,600 MHz 122400 WHz 1,000 MHz 6.50658 GHz 5265 dBm -50.16dB -1035dB BO.864 MHz 121,29 MHz 1.000 MHz 658613 GHz 54,00 dBm 52.71d8 S1271dB
122400 Mz 163,200 MHz 1,000 MHz 6.50756 GHz -53.05 dBm -50.56 dB 1056 dB 121.296 Mz 161,728 Mtz 1,000 Mz 6.59972 GHz -53.67 dBm -5238d8 12388
avorted [ s TEON et
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ssamanas. FCC RADIO TEST REPORT Report No. : FR401125F

Plot on Channel 6545 MHz Plot on Channel 6625 MHz
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RefLevel 30,00dBm  Offset 26,80 dB Mode Auto Sweep RefLevel 30,00dBm  Offset 26,80 dB Mode Auto Sweep

' Spectrum Emission Mask ' Spectrum Emission Mask
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F 6545 G 007 pts 9 MHz/ pon 328.95 MHz | |CF6.625 GRe 007 pts 3279 MRy Spon 327,936 WH:
2 Result Summ: 2 Result Summs
Canter 6.54 GHz Peak Power 0.98 dBm RBW 1,000 MHz Sub Block A er 6.63 GHz Peak Power -3.36 dBm REW 1,000 MHz
-161.480 MHz -123.360 MHz 1,000 MHz 6.39154 GHz 5333 dBm -52.36 db 1236 dB -163.958 MHz 122576 MHz 1,000 MHz 6.47858 GHz -53.05 dBm 19.68 dB 9.68 dB
-123.360 MHz -82.240 MHz 1,000 MHz 6.42411 GHz 5248 dBm -51.50 dB A1218dB -122.976 MHz 81,984 MHz 1,000 MHz 6.50219 GHz 54.07 dBm -50.71 dB -10.71 dB
-82.240 MHz 42,120 MHz 1,000 MHz 6.46621 GHz -48.72 dBm -47.74 dB -20.40dB -81984 MHz 41592 MHz 1,000 MHz 6.54318 GHz 51.15dBm -47.79 dB -19.79 dB
42120 MHz 41120 MHz 1,000 MHz 6.50305 GHz -4269 dBm -41.72dB 21.72dB 41992 MHz 40552 MHz 1,000 MHz 6.58317 GHz -45.48 dBm -42.17dB -211d8
41120 MHz 42120 MHz 1,000 MHz 6.58695 GHz -43.08 dBm -42.11dB 2.11d8 40.992 MHz 41.992 MHz 1,000 MHz 6.66683 GHz -44.67 dBm -41.30d8 -21.30 dB
42120 MHz 82240 MHz 1,000 MHz 6.62510 GHz -49.85 dBm -48.88 dB -21.27dB 41992 MHz 81.984 MHz 1,000 MHz 6.70682 GHz -51.24 dBm -47.87 dB -19.87 dB
52.280 Mz 123360 MHz 1,000 Mz 6.66754 GHz 531TdBm SL13dB -1233dB 51984 Mz 122576 MHz 1,000 MHz 6.74748 GHz 5388 dBm -5052dB -1062dB
123360 MHz 164,480 MHz 1,000 MHz 6.68760 GHz -53.22 dBm -52.25dB A12.25d8 122476 MHz 163.968 MHz 1,000 MHz 6.75339 GHz -53.43 dBm -50.06 dB -10.06 d8
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Ref Level 30,00 dBm  Offset 26,60 4B Mode Auto Sweep Ref Level 30,00 dBm  Offset 26,90 4B Mode Auto Sweep
' Spectrum Emission Mask ' Spectrum Emission Mask
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(CF6.705 G 007 pts EELLY Span328.048 MHz | |CF 6.785 GHz 007 pts 3263 WAy Spon 326,272 WH:
2 Result Summ: 2 Result Summs
Canter 6.71 GHz Sub Block A Canter 6.79 GHz Peak Power -1.86 dBm

-164.22 MHz -123.168 MHz 6.58068 GHz -52.95 dBm -50.82 db -10.82 dB -163.136 MHz 122352 MHz 8
-123.168 MHz 82112 MHz 1,000 MHz 6.58265 GHz 5339 dBm -51.26 dB. -11.46 dB -122.352 MHz 81,568 MHz 1,000 MHz d8
-82.112 MHz 42,056 MHz 1.000 MHz 6.62568 GHz -45.80 dBm -43.67 dB -1620dB -81.568 MHz -41.784 MHz 1.000 MHz d8
421056 MHz 41.056 MHz 1,000 MHz 6.66311 GHz -40.87 dBm -3875dB -1875d8 41784 MHz 40784 MHz 1,000 MHz
411056 MHz 42,056 MHz 1,000 MHz 6.74689 GHz -42.18 dBm -40.05dB -20.05dB 40784 MHz 41784 MHz 1,000 MHz
420056 MHz 82112 Mz 1,000 Mz 6.78366 GHz -47.64 dBm -45.51 dB -1817dB 41784 MHz 81568 Mz 1,000 Mz .
82112 MHz 123.168 MHz 1.000 MHz 6.82800 GHz 5319 dBm 51.07dB A1.07dB £1568 MHz 122352 MHz 1.000 MHz . 510448
123.168 MHz 164.224 MHz 1,000 MHz 6.83030 GHz -53.07 dBm -50.95 dB -10.95dB 122352 MHz 163.136 MHz 1,000 MHz 6.93655 GHz -53.45 dBm -51.59 d8
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Plot on Channel 6865 MHz Plot on Channel 6945 MHz

Ref Level 30,00 dBm  Offset 26.90 dB Mode Auto Sweep Mode Auto Sweep

1 Spectrum Emission Mask

|CF 6.865 GHz 1001 pts 32,68 MHz/ Span 326,784 MHz | |CF 6.945 GHz 1001 pts 32,92 MHz/ Span 329,216 MHz
2 Result Summ: 2 Result Summ:
Sub Block A Center 6.95GHz Peak Power -3.13 dBm

[ Peak Power -2.38 dm RBW 1,000 MHz

163392 MHz 172584 MHz 1,000 MHz 6.74197 GHz 52,22 dBm .85 db 3.85 dB 161608 MHz 173456 MHz 9.63 db
122584 MHz 81,69 MHz 1,000 MHz 6.74262 GHz -52.77 dBm -50.39 dB -1039dB -123.456 MHz -82.304 MHz 1,000 MHz -10.08 dB
81696 MHz 41818 MHz 1,000 MHz 6.78347 GHz -52.27 dBm -49.89 dB 214 -82.304 MHz 42,152 MHz 1,000 MHz -22.12dB
41848 MHz 40848 MHz 1,000 MHz 6.82332 GHz 4557 dBm -43.19dB -2319d8 42152 MHz 41152 MHz 1,000 MHz -2276dB
40848 MHz 41,848 Wbz 1,000 MHz 6.90668 GHz -43.06 dBm -40.68 dB -2068dB 411152 MHz 42152 Wbz 1,000 MHz . -22.42 dB
41848 MHz 81,696 MHz 1,000 MHz 6.90701 GHz -41.69 dBm -39.31dB -19.31d8 42152 MHz 82304 MHz 1,000 MHz 6.98732 GHz . -20.94 dB
5166 Mz 122544 WHz 1,000 Mz 6.98673 GHz 5355 dBm S117TdB 1137dB 52304 Mz 12345 WHz 1,000 Mz 7.06829 GHz L 50 -10.96 dB
122544 MHz 163392 MHz 1,000 MHz 6.99294 GHz -53.16 dBm -50.78 dB -10.78 dB 123456 MHz 164.608 MHz 1,000 MHz 1.08080 GHz . k. -10.47 dB
T o s
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Plot on Channel 7025 MHz

RefLevel 30,00dBm  Offset 27,00 dB Mode Auto Sweep

1 Spectrum Emission Mask
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7025 6 007 pts 32,48 WHz/ Span 326.850 MHz
2 Result Summ
-162.431 MHz 121824 MHz 1,000 MHz 6.89944 GHz -52.60 dBm 41.56 dB -1.56.dB
121824 MHz 81216 MHz 1,000 MHz 6.90334 GHz -54.23 dBm -49.18 dB. -9.18d8
£1.216 MHz -41.608 MHz 1.000 MHz 6.98323 GHz -42.83 dBm -31.78 dB 17.78dB
415608 MHz 40,608 MHz 1,000 MHz 6.98356 GHz -43.70 dBm -38.66 dB -1866dB
40608 MHz 41,608 MHz 1,000 MHz 1.06644 GHz -46.49 dBm -41.84 dB -21.44 dB
41608 MHz 81216 MHz 1,000 MHz 1.06677 GHz -43.63 dBm -38.58 dB <1858 dB
B1.216 MHiz 127824 Mz 1000 Mz 714666 GHz 5441 dBm 4937dB 93Td8
121824 MHz 162432 MHz 1.000 MHz 1.18727 GHz -54.02 dBm -48.97 dB -8.97dB
avovsd NI i
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EUT Mode 802.11be EHT160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Reflovel 3000d8m  Offiet 264008 Mode Auto Sweep Reflovel 3000d8m  Offset 260008 Mode Auto Sweep
Uit Ches) oSS
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CF6.025 GHz 1001 pts 55,82 MHe/ Span 858176 MHz | |CF 6.185 GHz 001 pts 65.41 WA/ Span 54184 Mz
2 Result Summ: 2 Result Summ:

, Blo Center 6,03 GHz Peak Power -1.35 dBm SubBlock A Center 6,18 GHz Pesk Power 1.51dBm REW 2,000 MHz
-329.088 Miz M&816 MHz 2,000 MHz 6864 GHz -50.55 dBm 19.20 dB 5.20 dB 321072 Mz 245304 MHz 2,000 MHz 5149 dBm B .00 dB
246816 Miz 16450 MHz 2.000 MHz 5.77983 GHz -53.75 dBm 5240 dB 125948 -245.304 Miz 163536 MHz 2,000 MHz 5.94068 GHz 51.34 dBm -52.85 dB 129548
164544 Miz 83272 MHz 2.000 MHz 5.94140 GHz 4254 dBm -41.19.dB 211948 ~163.536 Miz -82.768 MHz 2.000 MHz 602179 GHz -50.95 dBm -52.46 dB -24.46dB
-£1271 MHz 82272 MHz 2,000 Mtz 5.94223 GHz 4252 dBm -41.18dB 21.18dB -62.768 MHz 81768 MHz 2,000 MHz 1 GHz -4335dBm -44.87 B 2487dB

82272 MHz 83272 Mz 2,000 Mtz 6.10777 GHz 4295 dBm -41.64 dB 2164dB B1.768 MHz 82.768 MHz 2000 MHz 6.26727 GHz -35.52 dBm 37.03 dB 17.03dB
83272 MHz 164584 WHz 2,000 Mtz 6.10860 GHz 4284 dBm -41.59 dB 21.59dB 1768 MHz 163536 MHz 2000 MHz 6.26810 GHz <3717 dBm 38.68 dB -18.68 dB
164,544 MHz 245816 MHz 2,000 MHz 626754 GHz 48,62 dBm A7.27dB 185d8 163.536 Mz 245304 MHz 2,000 MHz 642932 GHz 5097 dBm 52.48dB A1258dB
46316 Mz 329,088 MHz 2000 MHz 627215 GHz -50.90 dBm -49.5 dB -8.55dB 245,304 MHz 327.072 MHz 2,000 Mz 6.45287 GHz -51.27 dBm -52.78 dB 12788
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Plot on Channel 6345 MHz
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Plot on Channel 6505 MHz
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Ref Level 30.00dBm  Offset 26,60 di Mode Auto Sweep Ref Level 30.00dBm  Offset 26,70 di Mode Auto Sweep
e s s e s s
et o b
10 10
0 0 |‘ —— vy |‘
| I
| |
| |
] |
— = — —
|CF 6.345 GHz. 1001 pts 66.22 MHz/ Span 662.208 MHz | | CF 6.505 GHz 1001 pts 65.97 MHz/ Span 659,712 MHz
2 Result Summ

Center 634 GHz Peak Power 0.23 dBm

Sub Block A Center 6.50 GHz Peak Power 2.80 dBm

REW 2.000 MHz

-331.104 Miz 248328 MHz 2,000 MHz 6.09303 GHz 5154 dBm -51.31dB -11.31d8 -329.856 Miz 247.392 MHz 2,000 MHz 6.25662 GHz -50.37 dBm -52.16d -12.76 d8
-248.328 MHz 165552 MHz 2,000 MHz 6.10098 GHz -51.05 dBm -50.83 dB 114148 -247.392 Mz -164.528 MHz 2,000 MHz 6.26190 GHz -48.78 dBm 511848 -11.76 dB
-165.552 Mz 83776 MHz 2.000 MHz 618111 GHz 4412 dBm -43.89 dB -16.02d8 -164.928 Miz 83464 MHz 2.000 MHz 634173 GHz 46,19 dBm 59 di 207248
61776 MHz 82776 MHz 2,000 MHz 6.26172 GHz 40,40 dBm -40.17 dB 2017dB 61464 MHz BL464 MHz 2,000 MHz 6.42204 GHz 3835 dBm -40.74 dB -20.74 dB
82776 Miz 83.776 MHz 2000 MHz 6.42828 GHz 4023 dBm -40.00 dB -20.00 dB 82454 MHz 83464 WHz 2,000 Miz 6.58796 GHz 33,03 dBm 414248 214248
83776 MHz 165,552 MHz 2,000 MHz 651022 GHz -45.25 dBm -45.02 dB A17.02d8 83464 MHz 164928 WHz 2000 MHz 6.66562 GHz -45.45 dBm -47.85 dB -20.24 dB
165,552 MHz 248328 WHz 2,000 MHz 658835 GHz 49,68 dBm 49.45dB -1013dB 164.928 Miz 247392 MHz 2,000 MHz 6.747 44 GHz -4B.85 dBm 512548 119248
248328 Mz 331.104 MHz 2000 MHz 6.66120 GHz -51.05 dBm -50.82 dB 1082 dB 247.392 MHz 329856 MHz 2,000 Mz 6.75272 GHz -50.32 dBm -52.72d 127248
avored [ et , HIs
02:55:14 P 01/07/2025 04:07:18 B 01/07/2025
TEL : 886-3-327-3456 Page Number 1 A2 -4 -53 of 56
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SPORTON LAB.

Plot on Channel 6665 MHz Plot on Channel 6825 MHz

o o
X QX
e B e |
Ref Level 30,00 dBm  Offset 26,60 4B Mode Auto Sweep Mode Auto Sweep
' Spectrum Emission Mask
it Ches! #pss it Ches! #pss
20 dBRE20 20 gk
10 10
0. s S 0.
[ ey
; \
| |
|
(CF 6.665 G 007 pts 65,24 MHz/ SpanB52.416 MHz | |CF 6,825 GHz 007 pts 66,12 M/ Spon 661.248 WH:
2 Result Summ: 2 Result Summs
Canter 6.67GHz Peak Power 184 dbm Sub Block A Canter 6,83 GHz Peak Power -1.25 dBm REW 2000 MHz
-326.208 MHz 244,656 MHz 2000 MHz 6.42002 GHz -50.56 dBm - db -1241dB -330.624 MHz -247.968 MHz 2000 MHz 6.57538 GHz 49.77 dBm 18.52 dB .52 @
244,656 MHz -163.104 MHz 2000 MHz 6.42067 GHz -50.67 dBm -52.51dB -1251dB -247.968 MHz -165.312 MHz 2000 MHz 6.58199 GHz -48.84 dBm -47.59dB .27 di
-163.104 MHz 82,552 MHz 2000 MHz 6.58212 GHz -35.68 dBm -31.53 dB -17.53dB -165.312 MHz 83,656 MHz 2000 MHz 6.66865 GHz -44.55 dBm -43.30d8 -16.15dB
-82552 MHz 81552 MHz 2,000 MHz 6.58295 GHz -3245 dBm -3430dB -1430d8 83656 MHz 82656 MHz 2,000 MHz 6.74184 GHz -41.00dBm -39.75dB -19.75dl
81552 MHz 82552 MHz 2,000 MHz 6.74705 GHz -38.82 dBm -40.67 dB -20.67 dB 82656 MHz 83656 MHz 2,000 MHz 6.90816 GHz -40.25 dBm -39.00 dB -19.00 dB
82552 MHz 163.104 MHz 2,000 MHz 6.82319 GHz -46.97 dBm -48.81 dB -21.27dB £3656 MHz 165312 MHz 2,000 MHz 6.98533 GHz -43.59 dBm -42.34 dB -14.80 dB
T63.104 Mz 244656 MHz 2,000 Mz 6.90802 GHz 4912 dBm -5097dB 1116dB 165312 MHz 247968 WHz 2,000 Mz 7.06801 GHz 5134 dBm -50.10dB 1077 d8
244656 MHz 326,208 MHz 2,000 MHz 6.90998 GHz -50.02 dBm -51.86 dB -11.86 dB 247968 MHz 330,624 MHz 2,000 MHz 1.07330 GHz -51.45 dBm -50.20 dB -10.20 dB
ot O 5 0 Avores = e
03:53:12 B 01/07/2025 04:35:20 B 01/07/2025

Plot on Channel 6985 MHz

O
&6

RefLevel 30,00dBm  Offset 27,00 dB Mode Auto Sweep

1 Spectrum Emission Mask

Limit Ches
20 4B
0
o P S S — e ——
T .
| [
‘ i
f T
/
i
|CF 6.985 GHz 1001 pts 65.86 MHz/ pan 658.56 MHz

2 Result Summ:

Center 6.99 GHz Peak Pawer -2.27 RBW 2.000 MHz

-329.280 MHz -246.950 MHz 2000 MHz 6.73508 GHz 5042 dBm 18.15 db .15 dB
-246.950 MHz 164540 MHz 2000 MHz 6.74166 GHz -49.83 dBm -41.56 dB. -8.04dB
-164.640 MHz 83320 MHz 2,000 MHz 6.82135 GHz -47.72 dBm -45.44 dB -17.51d8
81320 MHz 82310 MHz 2,000 MHz 6.90218 GHz -41.88 dBm -39.61dB -1961d8
82320 MHz 83320 MHz 2,000 MHz 1.06782 GHz 4212 dBm -39.85dB -19.85dB
£3.320 MHz 164,640 MHz 2,000 MHz 1.14931 GHz -46.67 dBm -44.39 dB -16.39 dB
164640 Mz 346,960 MHz 2000 MHz 73163 GHz S51.69dBm 4941dB S41d8
246.960 MHz 329.280 MHz 2,000 MHz 1.25797 GHz -51.05 dBm -48.78 dB -8.78dB

04:57:28 BM 01/07/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

EUT Mode 802.11be EHT320 Full RU

Plot on Channel 6105 MHz

RefLevel 20,00dBm  Offset 25,40 dB Mode Auto Sweep

Plot on Channel 6265 MHz

RefLevel 20,00dBm  Offset 25,40 dB Mode Auto Sweep

1 Spectrum Emission Mask Rm Mox

Peak Power 2.17dBm REW 5.000 MHz

[

Umit Cned #hss
P20
P e R T ST e S
10 ! ! 10 |
| | [
0 : -0 i
30 | ‘ 30
0 - —— a0 | -
L e —
50 S 5 -
50 50
70 70
G 6.105 6Hz 1001 pte T304 MHs/ Span 1314430 Gz | |CF 6.365 Ghz 1001 pte 1321 M/ Span 1.32096 Gz
2 Result Summ:

657.216 Miz 492912 MHz 5.000 MHz 468 GHz -54.71 dB -56.88 dB -16 660480 Miz 495360 MHz 5.000 MHz 6898 GHz -53.80 dBm -35.19dB -5

492912 Mz <128.608 MHz 5.000 MHz 561275 GHz 5538 dBm -57.56 dB. 1756l -495.360 Mz -130.240 MHz 5000 MHz 577823 GHz -45.13 dBm -46.52 dB 1104l
-328.608 Miz ~165.304 MHz 5.000 MHz 5.93904 GHz -36.02 dBm -3819dB -1819dB -330.240 Miz <166.120 MHz 5.000 MHz 5.93542 GHz -42.79 dBm 421848 -16.18dB
165304 Miz -164.304 MHz 5.000 Mtz 5.94020 GHz 2992 dBm -3210dB 21048 166120 Miz <165.120 MHz 5.000 MHz 6.09938 GHz -32.96 dBm -3435d8 14354l
164304 Mz 165,304 MHz 5000 Miz 626980 GHz 2555 dBm 27.73dB 1.73dB 165.120 Mz 166120 MHz 5,000 Miz 6.43062 GHz 3163 dBm 330248 130248
165,304 Mz 328,608 WHz 5000 Mtz 627096 GHz -31.91 dBm -34.09 dB. -1409dB 166120 Mz 330.240 WHz 5.000 MHz 6.59325 GHz -44.97 dBm 4636 dB -1843dB
328608 MHz 492512 WHz 5.000 Mtz 659725 GHz 4918 dBm 51.35dB 113548 330240 MHz 495,360 WHz 5.000 MHz 6.75370 GHz 4972 dBm 51.11d8 11T dB
492912 Mz 657.216 MHz 5,000 Mtz 6.59857 GHz -48.70 dBm -50.87 dB 10.87 dB 495,360 MHz 660.480 MHz 5,000 Mtz 6.76102 GHz -43.61 dBm -51.00d8 11.00d8

Sub Block A Peak Power 1.39 dBm REW 5.000 MHz

Center 6.26GHz

oot N

06:34:06 B 01/16/2023

Plot on Channel 6425 MHz

RefLevel 20.00dBm  Offset 25,70 dB Mode Auto Sweep

1 Spectrum Emission Mask Rm Mox

91:05:37 B Q11672023

Plot on Channel 6585 MHz

RefLevel 20.00dBm  Offset 25,70 dB Mode Auto Sweep

' Spectrum Emission Mask

Uit Ches) oSS Uit Ches) oSS
P20 P20
T | | 1
-10 L 10 { |
!
20 I 0 |
-30 -30 -
| ] .
W —————————— T ————— L " _ . | _
S — — — 50 = E—
-0
70 70
(CF 8425 GHz 1001 pts 132.02 MR/ Span 1320192 GHz | |CFE.585 Gz 1001 pts 13208 MHz/ Span 1.320 576 GHz
2 Result Summ: 2 Result Summ:

b Blox Center 6.42 GHz Peak Power 2.15 dBm REW 5.000 MHz Sub Block A Center 6.58 GHz Peak Power 4,65 dBm REBW 5.000 MHz
660.095 Miz -495.072 MHz 5.000 MHz /745 GHz 9 0 -1.10dB 660288 Miz 495216 MHz 5.000 MHz 6.0 Hz 9.30 B 95 d
495,072 Mz -130.048 MHz 5000 MHz 5.93191 GHz 5274 dBm -54.89 -14.98dB 495216 MHz <330.184 MHz 5000 MHz 6.17364 GHz -40.38 dBm 02 111248
-330.048 Miz -166.024 MHz 5.000 MHz 6.25831 GHz -3832 dBm -40.47 dB -2047 dB -330.144 Miz -166.072 MHz 5.000 MHz 6.25816 GHz 3732 dBm 419748 -141048
~166.024 Miz -165.024 MHz 5.000 MHz 6.25348 GHz 3276 dBm -34.91dB 145148 -166.072 Miz -165.072 MHz 5.000 MHz 641943 GHz -2857 dBm 332248 13224

165.024 Mz 166,024 MHz 5000 MHz 6.55052 GHz -27.88 dBm 3003 dB -10.03 dB 165072 Mz 166.072 MHz 5,000 Miz 6.75057 GHz 26,95 dBm 1.60 di 11,60 dB
166024 Miz 330.048 MHz 5.000 MHz 659169 GHz -34.45 dBm 36.61 dB 1661 dB 166,072 Mz 330144 MHz 5000 MHz 6.91448 GHz -40.30 dBm -44.95 dB -16.95 dB
330048 Mz 495,072 MHz 5,000 MHz 691941 GHz -50.16 dBm 5231 dB 1231d8 330.184 Mz 495216 MHz 5000 Mtz 7.07956 GHz 45.74 dBm 5139 di 113968
495,072 Mz 660,095 MHz 5,000 MHz 6.92073 GHz -49.59 dBm 5213 dB 12138 495.216 MHz 660,288 MHz 5,000 Mtz 7.00408 GHz -46.56 dBm -5131d8 113148

oot N

911938 B 01/16/2023

ot 5

973058 B 01/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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: FR401125F

Plot on Channel 6745 MHz

RefLevel 20,00dBm  Offset 25,80 dB Mode Auto Sweep

1 Spectrum Emission Mask

Plot on Channel 6905 MHz

RefLevel 20,00dBm  Offset 25,80 dB Mode Auto Sweep

1 Spectrum Emission Mask x

it Ches! #pss it Ches! #pss

P20 P20
f ; e I
10 ‘ 10 | L
| | [ |

20 } 20 } ‘

30 g — 30 ‘

10 S e 40 b

50 dim— - 5 S S

50 50

70 70

F6.745 G 007 pts 132.02 M| Span 1320192 GHz | |CF6.905 GRe 007 pts 131.67 Miz/ Spon 1316736 GHe

2 Result Summ: 2 Result Summs

b Blo Center 6.75 GHz Peak Power 4.66 dBm RBW 5.000 MHz Sub Block A Center 6.91GHz Peak Power 2.01 dBm REW 5,000 MHz
-660.096 MHz -495.072 MHz 5,000 MHz 6.24399 GHz 47.48 dBm b .16 dB -658 368 MHz 493,776 MHz 5,000 MHz 6.40267 GHz 49.71 dBm .71d -11.71 dB
495,072 MHz 230008 MHz 5000 MHz 6.31132GHz -41.69 dBm -46.37 dB -l0.82dB 493776 MHz 329184 MHz 5000 MHz 6.41583 GHz -49.85 dBm -51.86dB -1215d8
330,048 MHz -165.024 MHz 5,000 MHz 6.42884 GHz -37.68 dBm 36 -15.01d8 329184 MHz 165,592 MHz 5,000 MHz 6.73875 GHz -35.84 dBm -37.85 dB -17.85 dB
-166.024 MHz -165.024 MHz 5,000 MHz 6.57948 GHz -30.03 dBm -3471dB 18.71 dB -165.532 MHz 164592 MHz 5,000 MHz 6.73991 GHz -29.88dBm -31.89 dB -11.89d8
165024 MHz 166,024 Mz 5,000 MHz 6.91052 GHz -21.78 dBm -32.46 dB 1286 dB 164.592 MHz 165.592 MHz 5.000 MHz 7.07009 GHz -35.06 dBm 37.07 dB -17.07 dB
166024 MHz 330.048 MHz 5.000 MHz 1.06513 GHz -38.59 dBm -43.27 dB -15.73dB 165592 MHz 329.184 MHz 5.000 MHz 1.23089 GHz -45.59 dBm -47.59 dB -19.72 dB
330,048 MHz 495072 MHz 5000 Mz 78941 GHz 4689 dBm 51.57 dB -1157dB 325,164 MHz 493776 MHz 5,000 MHz 739812 GHz 51.09dBm 53.10d8 131048
495072 MHz 660.096 MHz 5.000 MHz 1.24601 GHz -45.91 dBm 50.59 dB 10.59 dB 493776 MHz 658368 MHz 5.000 MHz 1.40075 GHz -50.93 dBm 52.94 dB -12.94 dB
Avored & woned N

G13944 B G1/16/2028

G181z B G1/16/z028

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-3456 Page Number : BlofB3
FAX . 886-3-328-4978



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

401125
Mode 1
120Vac/60Hz
Line

Full Spectrum

Report No.: FR401125F

\ Part 1 FIB [CSSE-003-OP LimitatMam Po

I Part:13B_ICSE-003-Avs e LimitatMain Po
__" B e e s S H e minnnnEnn
40t @
1 *
30t ¢ o>
20t
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.168000 28.31 55.06 26.75 | L1 OFF 19.8
0.168000 44.44 65.06 20.62 | L1 OFF 19.8
0.188250 32.96 54.11 21.15 | L1 OFF 19.8
0.188250 43.77 64.11 20.34 | L1 OFF 19.8
0.208500 26.85 53.27 26.42 | L1 OFF 19.8
0.208500 39.99 63.27 23.28 | L1 OFF 19.8
0.289500 24.26 50.54 26.28 | L1 OFF 19.8
0.289500 28.11 60.54 32.43 | L1 OFF 19.8
0.458250 29.06 46.72 17.66 | L1 OFF 19.8
0.458250 34.61 56.72 2211 | L1 OFF 19.8
7.163250 26.14 50.00 23.86 | L1 OFF 20.1
7.163250 27.92 60.00 32.08 | L1 OFF 20.1

B2 of B3



EUT Information

Report No.: FR401125F

Report NO : 401125
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
m
he] e, )
'E 50_1_‘ et Part lfiB ICGSE-003-Av. e LimmitatiMain Po
g | SIS UUN SN DO SR S
© ¢
401 r's
1 4
L 2
30 P4
20T
10T
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.159000 34.02 55.52 21.50 | N OFF 19.8
0.159000 46.89 65.52 18.63 | N OFF 19.8
0.172500 26.91 54.84 2793 | N OFF 19.8
0.172500 38.71 64.84 26.13 | N OFF 19.8
0.192750 31.55 53.92 22.37 | N OFF 19.8
0.192750 43.56 63.92 20.36 | N OFF 19.8
0.251250 25.34 51.72 26.38 | N OFF 19.8
0.251250 31.56 61.72 30.16 | N OFF 19.8
0.453750 29.67 46.81 17.14 | N OFF 19.8
0.453750 35.61 56.81 21.20 | N OFF 19.8
7.597500 26.26 50.00 23.74 | N OFF 20.2
7.597500 28.07 60.00 3193 | N OFF 20.2

B3 of B3
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 19.2~21.7°C
Test Engineer : John Chuang, David Dai, and Sam Chou
Relative Humidity : 64.9~71.1%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1 of C167

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Cl.Radiated Spurious Emission Test Modes

FAX : 886-3-328-4978

<CDD Mode>
<Nss=1>
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11a 1 5955 MCSO0 - -
Mode 2 U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT20 1 5955 MCSO | FullRU -
Mode 3 U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT40 3 5965 MCSO | FullRU -
Mode 4 U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT80 7 5985 MCSO | FullRU -
Mode 5 U-NII-5 | 5.925-6.425 = 1+2+3+4 | 802.11be EHT160 15 6025 MCSO | FullRU -
Mode 6 U-NII-5 | 5.925-6.425  1+2+3+4 | 802.11be EHT160 47 6185 MCSO | FullRU -
Mode 7 U-NII-5 | 5.925-6.425  1+2+3+4 | 802.11be EHT160 79 6345 MCSO | FullRU -
Mode 8 U-NII-6 | 6.425-6.525  1+2+3+4 | 802.11be EHT160 111 6505 MCSO | FullRU -
Mode 9 U-NII-7 | 6.525-6.875  1+2+3+4 | 802.11be EHT160 143 6665 MCSO | FullRU -
Mode 10  U-NII-7 | 6.525-6.875 | 1+2+3+4 | 802.11be EHT160 175 6825 MCSO | FullRU -
Mode 11 = U-NII-8 | 6.875-7.125 | 1+2+3+4 802.11a 229 7095 MCSO0 - -
Mode 12 = U-NII-8 | 6.875-7.125 | 1+2+3+4 802.11a 233 7115 MCSO0 - -
Mode 13 = U-NII-8 | 6.875-7.125 | 1+2+3+4 802.11be EHT20 229 7095 MCSO | FullRU -
Mode 14 | U-NII-8 | 6.875-7.125 1+2+3+4 802.11be EHT20 233 7115 MCSO FullRU -
Mode 15 | U-NII-8 | 6.875-7.125 1+2+3+4 802.11be EHT40 227 7085 MCSO FullRU -
Mode 16 | U-NII-8 | 6.875-7.125 1+2+3+4 802.11be EHT80 215 7025 MCSO FullRU -
Mode 17 | U-NII-8 | 6.875-7.125 @ 1+2+3+4 | 802.11be EHT160 207 6985 MCSO FullRU -
Mode 18 | U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 31 6105 MCSO FullRU -
Mode 19 | U-NII-6 | 6.425-6.525 @ 1+2+3+4 | 802.11be EHT320 95 6425 MCSO FullRU -
Mode 20 | U-NII-7 | 6.525-6.875 @ 1+2+3+4 | 802.11be EHT320 159 6745 MCSO FullRU -
Mode 21 | U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 63 6265 MCSO FullRU -
Mode 22 | U-NII-7 | 6.525-6.875 @ 1+2+3+4 | 802.11be EHT320 127 6585 MCSO FullRU -
Mode 23 | U-NII-8 | 6.875-7.125 @ 1+2+3+4 | 802.11be EHT320 191 6905 MCSO FullRU -
Mode 68 | U-NII-8 | 6.875-7.125 1+2+3+4 802.11a 233 7115 MCSO0 - LF
TEL : 886-3-327-3456 Page Number : C2 of C167
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FCC RADIO TEST REPORT

Report No. : FR401125F

<Nss=2>
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 24 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT20 1 5955 MCSO | FullRU -
Mode 25 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT40 3 5965 MCSO | FullRU -
Mode 26 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT80 7 5985 MCSO | FullRU -
Mode 27 = U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT160 15 6025 MCSO | FullRU -
Mode 28 = U-NII-8 | 6.875-7.125 | 1+2+3+4 802.11be EHT20 229 7095 MCSO | FullRU -
Mode 29 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT20 233 7115 MCSO | FullRU -
Mode 30 = U-NII-8 | 6.875-7.125 | 1+2+3+4 802.11be EHT40 227 7085 MCSO | FullRU -
Mode 31 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT80 215 7025 MCSO | FullRU -
Mode 32  U-NII-8 | 6.875-7.125 | 1+2+3+4 | 802.11be EHT160 207 6985 MCSO | FullRU -
Mode 33  U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 31 6105 MCSO | FullRU -
Mode 34  U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 63 6265 MCSO | FullRU -
Mode 35 U-NII-8 | 6.875-7.125 | 1+2+3+4 | 802.11be EHT320 191 6905 MCSO | FullRU -
TEL : 886-3-327-3456 Page Number : C3 of C167

FAX : 886-3-328-4978
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Report No. : FR401125F

<TXBF Mode>

<Nss=1>
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 36 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT20 1 5955 MCSO | FullRU -
Mode 37 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT40 3 5965 MCSO | FullRU -
Mode 38 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT80 7 5985 MCSO | FullRU -
Mode 39  U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT160 15 6025 MCSO | FullRU -
Mode 40  U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT160 47 6185 MCSO | FullRU -
Mode 41  U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT160 79 6345 MCSO | FullRU -
Mode 42  U-NII-6 | 6.425-6.525 | 1+2+3+4 | 802.11be EHT160 111 6505 MCSO | FullRU -
Mode 43  U-NII-7 | 6.525-6.875 | 1+2+3+4 | 802.11be EHT160 143 6665 MCSO | FullRU -
Mode 44  U-NII-7 | 6.525-6.875 | 1+2+3+4 | 802.11be EHT160 175 6825 MCSO | FullRU -
Mode 45 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT20 229 7095 MCSO | FullRU -
Mode 46 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT20 233 7115 MCSO | FullRU -
Mode 47 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT40 227 7085 MCSO | FullRU -
Mode 48 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT80 215 7025 MCSO | FullRU -
Mode 49  U-NII-8 | 6.875-7.125 | 1+2+3+4 | 802.11be EHT160 207 6985 MCSO | FullRU -
Mode 50 | U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 31 6105 MCSO FullRU -
Mode 51 | U-NII-6 | 6.425-6.525 @ 1+2+3+4 | 802.11be EHT320 95 6425 MCSO FullRU -
Mode 52 | U-NII-7 | 6.525-6.875 @ 1+2+3+4 | 802.11be EHT320 159 6745 MCSO FullRU -
Mode 53 | U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 63 6265 MCSO FullRU -
Mode 54 | U-NII-7 | 6.525-6.875 @ 1+2+3+4 | 802.11be EHT320 127 6585 MCSO FullRU -
Mode 55 | U-NII-8 | 6.875-7.125 @ 1+2+3+4 | 802.11be EHT320 191 6905 MCSO FullRU -
Mode 69 | U-NII-8 | 6.875-7.125 1+2+3+4 802.11be EHT20 233 7115 MCSO FullRU LF
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<Nss=2>
Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 56 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT20 1 5955 MCSO | FullRU -
Mode 57 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT40 3 5965 MCSO | FullRU -
Mode 58 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT80 7 5985 MCSO | FullRU -
Mode 59 = U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT160 15 6025 MCSO | FullRU -
Mode 60 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT20 229 7095 MCSO | FullRU -
Mode 61 = U-NII-5 | 5.925-6.425 | 1+2+3+4 802.11be EHT20 233 7115 MCSO | FullRU -
Mode 62 = U-NII-8 | 6.875-7.125 | 1+2+3+4 802.11be EHT40 227 7085 MCSO | FullRU -
Mode 63 = U-NII-8 @ 6.875-7.125 | 1+2+3+4 802.11be EHT80 215 7025 MCSO | FullRU -
Mode 64  U-NII-8 | 6.875-7.125 | 1+2+3+4 | 802.11be EHT160 207 6985 MCSO | FullRU -
Mode 65 U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 31 6105 MCSO | FullRU -
Mode 66 = U-NII-5 | 5.925-6.425 @ 1+2+3+4 | 802.11be EHT320 63 6265 MCSO | FullRU -
Mode 67  U-NII-8 | 6.875-7.125 | 1+2+3+4 | 802.11be EHT320 191 6905 MCSO | FullRU -
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C2.Summary of each worse mode

<CDD Mode>
<Nss=1>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
1 802.11a 1 5924.84 40.69 68.20 -2751 | H | Avg. Pass - Band Edge
1 802.11a 1 - - - - - - - - Harmonic
2 802.11be EHT20 1 5924.32 44.65 68.20 -2355 | V | Avg. | Pass | FullRU | Band Edge
2 802.11be EHT20 1 - - - - - - - FullRU | Harmonic
3 802.11be EHT40 3 5924.96 48.24 68.20 -19.96 H Avg. Pass Full RU | Band Edge
3 802.11be EHT40 3 - - - - - - - FullRU | Harmonic
4 802.11be EHT80 7 5924.52 53.24 68.20 -14.96 V | Avg. Pass Full RU | Band Edge
4 802.11be EHT80 7 - - - - - - - Full RU Harmonic
5 802.11be EHT160 15 5922.00 53.69 68.20 -14.51 H Avg. Pass Full RU | Band Edge
5 802.11be EHT160 15 7531.25 52.90 54.00 -1.10 H Avg. Pass Full RU Harmonic
6 802.11be EHT160 47 - - - - - - - Full RU | Band Edge
6 802.11be EHT160 47 7731.25 49.39 54.00 -4.61 H Avg. Pass Full RU Harmonic
7 802.11be EHT160 79 - - - - - - - Full RU | Band Edge
7 802.11be EHT160 79 | 12690.00 45.58 54.00 -8.42 H Avg. Pass Full RU Harmonic
8 802.11be EHT160 111 - - - - - - - Full RU | Band Edge
8 802.11be EHT160 111 | 19515.00 35.74 54.00 -18.26 H Avg. Pass Full RU Harmonic
9 802.11be EHT160 143 - - - - - - - Full RU | Band Edge
9 802.11be EHT160 143 | 13330.00 49.72 54.00 -4.28 H Avg. Pass Full RU Harmonic
10 802.11be EHT160 175 - - - - - - - Full RU | Band Edge
10 802.11be EHT160 175| 20475.00 35.15 54.00 -18.85 H Avg. Pass Full RU Harmonic
11 802.11a 229 7238.70 42.79 68.20 -25.41 H Avg. Pass - Band Edge
11 802.11a 229 - - - - - - - - Harmonic
12 802.11a 233 7125.01 68.00 68.20 -0.20 H Avg. Pass - Band Edge
12 802.11a 233 - - - - - - - - Harmonic
13 802.11be EHT20 229 7125.75 43.07 68.20 -25.13 H Avg. Pass Full RU | Band Edge
13 802.11be EHT20 229 - - - - - - - FullRU | Harmonic
14 802.11be EHT20 233 7125.01 67.31 68.20 -0.89 V | Avg. Pass Full RU | Band Edge
14 802.11be EHT20 233 - - - - - - - FullRU | Harmonic
15 802.11be EHT40 227 7127.40 47.78 68.20 -20.42 H Avg. Pass Full RU | Band Edge
15 802.11be EHT40 227 - - - - - - - FullRU | Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
16 802.11be EHT80 215 7127.08 46.75 68.20 -21.45 H Avg. Pass Full RU | Band Edge
16 802.11be EHT80 215 - - - - - - - FullRU | Harmonic
17 802.11be EHT160 207 7127.40 57.41 68.20 -10.79 H Avg. Pass Full RU | Band Edge
17 802.11be EHT160 207 | 13970.00 50.83 68.20 -17.37 | H | Avg. | Pass | FullRU | Harmonic
18 802.11be EHT320 31 5922.44 65.07 68.20 -3.13 H  Avg. @ Pass | FullRU Band Edge
18 802.11be EHT320 31 7631.00 52.02 54.00 -1.98 H  Avg. @ Pass | FullRU @ Harmonic
19 802.11be EHT320 95 - - - - - - - Full RU | Band Edge
19 802.11be EHT320 95 | 19275.00 38.57 54.00 -15.43 H Avg. Pass Full RU Harmonic
20 802.11be EHT320 159 - - - - - - - Full RU | Band Edge
20 802.11be EHT320 159 7356.80 47.58 54.00 -6.42 H Avg. Pass Full RU Harmonic
21 802.11be EHT320 63  5907.28 62.39 68.20 -5.81 H Avg. Pass FullRU @ Band Edge
21 802.11be EHT320 63 = 12530.00 46.00 54.00 -8.00 H Avg. Pass FullRU | Harmonic
22 802.11be EHT320 127 - - - - - - - Full RU | Band Edge
22 802.11be EHT320 127 19755.00 39.05 54.00 -14.95 H Avg. Pass Full RU Harmonic
23 802.11be EHT320 191 7207.51 56.97 68.20 -11.23 H Avg. Pass Full RU | Band Edge
23 802.11be EHT320 191 7306.40 52.46 54.00 -1.54 H Avg. Pass Full RU Harmonic
68 - 233 790.48 43.31 46.00 -2.69 H QP Pass - LF
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<Nss=2>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.

802.11be EHT20 1 | 5924.32 42.46 68.20 -25.74 \% Avg. Pass | FullRU Band Edge
2 802.11be EHT20 1 - - - - - - - FullRU | Harmonic

802.11be EHT40 3 | 5923.98 53.12 68.20 -15.08 \% Avg. Pass | FullRU Band Edge
2 802.11be EHT40 3 - - - - - - - FullRU | Harmonic

802.11be EHT80 7 | 5925.00 63.91 68.20 -4.29 H Avg. Pass | FullRU Band Edge
2 802.11be EHT80 7 - - - - - - - FullRU | Harmonic

802.11be EHT160 | 15 | 5914.00 56.22 68.20 -11.98 H Avg. Pass | FullRU | Band Edge
27 802.11be EHT160 | 15 - - - - - - - FullRU | Harmonic

802.11be EHT20 | 229 7125.75 44.82 68.20 -23.38 H Avg. Pass | FullRU | Band Edge
28 802.11be EHT20 | 229 - - - - - - - FullRU | Harmonic
29 802.11be EHT20 | 233 7125.01 67.92 68.20 -0.28 H Avg. Pass | FullRU | Band Edge
29 802.11be EHT20 | 233 - - - - - - - FullRU | Harmonic
30 802.11be EHT40 | 227 7128.52 56.28 68.20 -11.92 H Avg. Pass | FullRU | Band Edge
30 802.11be EHT40 | 227 - - - - - - - FullRU | Harmonic
31 802.11be EHT80 | 215 7128.84 58.76 68.20 -9.44 H Avg. Pass | FullRU | Band Edge
31 802.11be EHT80 | 215 - - - - - - - FullRU | Harmonic
32 802.11be EHT160 | 207 7133.80 67.27 68.20 -0.93 H Avg. Pass | FullRU Band Edge
32 802.11be EHT160 | 207 - - - - - - - FullRU | Harmonic
33 802.11be EHT320 | 31 @ 5895.00 67.46 68.20 -0.74 H Avg. Pass | FullRU Band Edge
33 802.11be EHT320 | 31 - - - - - - - FullRU | Harmonic
34 802.11be EHT320 | 63 @ 5920.04 67.62 68.20 -0.58 H Avg. Pass | FullRU Band Edge
34 802.11be EHT320 | 63 - - - - - - - FullRU | Harmonic
35 802.11be EHT320 | 191 7159.33 66.96 68.20 -1.24 H Avg. Pass | FullRU Band Edge
35 802.11be EHT320 | 191 - - - - - - - FullRU | Harmonic
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<TXBF Mode>

<Nss=1>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m)| (dB) Avg.
36 802.11be EHT20 1 5924.45 43.62 68.20 -2458 V | Avg. | Pass FullRU | Band Edge
36 802.11be EHT20 1 - - - - - - - Full RU Harmonic
37 802.11be EHT40 3 5921.88 42.20 68.20 -26.00 V | Avg. | Pass | FullRU | Band Edge
37 802.11be EHT40 3 - - - - - - - Full RU Harmonic
38 802.11be EHT80 7 5923.88 48.02 68.20 -20.18 H | Avg. | Pass | FullRU | Band Edge
38 802.11be EHT80 7 - - - - - - - Full RU Harmonic
39 802.11be EHT160 15 5925.00 44.02 68.20 -24.18 H Avg. Pass | FullRU Band Edge
39 802.11be EHT160 15 7531.25 52.80 54.00 -1.20 H Avg. Pass | FullRU Harmonic
40 802.11be EHT160 47 - - - - - - - Full RU Band Edge
40 802.11be EHT160 47 7731.25 49.41 54.00 -4.59 \% Avg. Pass | FullRU Harmonic
41 802.11be EHT160 79 - - - - - - - Full RU Band Edge
41 802.11be EHT160 79 12690.00 42.97 54.00 -11.03 H Avg. Pass | FullRU Harmonic
42 802.11be EHT160 111 - - - - - - - Full RU Band Edge
42 802.11be EHT160 111 13010.00 54.00 88.20 -34.20 | V | Peak | Pass FullRU Harmonic
43 802.11be EHT160 143 - - - - - - - Full RU Band Edge
43 802.11be EHT160 143 | 13330.00 45.59 54.00 -8.41 H Avg. Pass | FullRU Harmonic
44 802.11be EHT160 175 - - - - - - - Full RU Band Edge
44 802.11be EHT160 175 | 13650.00 46.56 68.20 -21.64 H Avg. Pass | FullRU Harmonic
45 802.11be EHT20 229 7125.75 43.72 68.20 -2448 H Avg. Pass | FullRU Band Edge
45 802.11be EHT20 229 - - - - - - - Full RU Harmonic
46 802.11be EHT20 233 7125.01 67.51 68.20 -0.69 H Avg. Pass | FullRU Band Edge
46 802.11be EHT20 233 - - - - - - - Full RU Harmonic
47 802.11be EHT40 227 7125.16 44.42 68.20 -23.78  V Avg. Pass | FullRU Band Edge
47 802.11be EHT40 227 - - - - - - - Full RU Harmonic
48 802.11be EHT80 215 7146.88 43.70 68.20 -2450  V Avg. Pass | FullRU Band Edge
48 802.11be EHTS80 215 - - - - - - - Full RU Harmonic
49 802.11be EHT160 207 7161.32 50.40 68.20 -1780 H Avg. Pass | FullRU Band Edge
49 802.11be EHT160 207 | 13970.00 46.89 68.20 -21.31  H Avg. Pass | FullRU Harmonic
50 802.11be EHT320 31 5920.20 52.63 68.20 -1557  V Avg. Pass | FullRU Band Edge
50 802.11be EHT320 31 7634.00 52.12 54.00 -1.88 H Avg. Pass | FullRU Harmonic
51 802.11be EHT320 95 - - - - - - - Full RU Band Edge
51 802.11be EHT320 95 25700.00 43.20 68.20 -25.00 V | Peak | Pass | FullRU Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m)| (dB) Avg.
52 802.11be EHT320 159 - - - - - - - Full RU Band Edge
52 802.11be EHT320 159 | 26980.00 41.70 68.20 -26.50 V| Peak | Pass FullRU Harmonic
53 802.11be EHT320 63 5923.56 50.46 68.20 -17.74 V| Avg. | Pass | FullRU | Band Edge
53 802.11be EHT320 63 12530.00 42.54 54.00 -11.46 H Avg. Pass FullRU Harmonic
54 802.11be EHT320 127 - - - - - - - Full RU Band Edge
54 802.11be EHT320 127 | 26340.00 42.84 68.20 -25.36 'V  Peak | Pass FullRU Harmonic
55 802.11be EHT320 191 7137.22 56.97 68.20 -11.23  H Avg. Pass | FullRU Band Edge
55 802.11be EHT320 191 7267.20 48.65 54.00 -5.35 H Avg. Pass | FullRU Harmonic
69 - 233 788.54 43.75 46.00 -225 | H QP Pass - LF
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<Nss=2>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.

802.11be EHT20 1 | 5924.45 42.19 68.20 -26.01 \% Avg. Pass | FullRU Band Edge
> 802.11be EHT20 1 - - - - - - - FullRU | Harmonic

802.11be EHT40 3 | 5924.96 42.01 68.20 -26.19 \% Avg. Pass | FullRU Band Edge
> 802.11be EHT40 3 - - - - - - - FullRU | Harmonic

802.11be EHT80 7 | 5925.00 53.60 68.20 -14.60 H Avg. Pass | FullRU Band Edge
> 802.11be EHT80 7 - - - - - - - FullRU | Harmonic

802.11be EHT160 | 15 | 5925.00 50.51 68.20 -17.69 H Avg. Pass | FullRU | Band Edge
> 802.11be EHT160 | 15 - - - - - - - FullRU | Harmonic

802.11be EHT20 | 229 7125.75 44.22 68.20 -23.98 H Avg. Pass | FullRU | Band Edge
%0 802.11be EHT20 | 229 - - - - - - - FullRU | Harmonic
61 802.11be EHT20 | 233 7125.01 67.73 68.20 -0.47 H Avg. Pass | FullRU | Band Edge
61 802.11be EHT20 | 233 - - - - - - - FullRU | Harmonic
62 802.11be EHT40 | 227 7125.64 45.81 68.20 -22.39 \% Avg. Pass | FullRU | Band Edge
62 802.11be EHT40 | 227 - - - - - - - FullRU | Harmonic
63 802.11be EHT80 | 215 7125.10 46.01 68.20 -22.19 \% Avg. Pass | FullRU | Band Edge
63 802.11be EHT80 | 215 - - - - - - - FullRU | Harmonic
64 802.11be EHT160 | 207 7161.96 58.32 68.20 -0.88 H Avg. Pass | FullRU Band Edge
64 802.11be EHT160 | 207 - - - - - - - FullRU | Harmonic
65 802.11be EHT320 | 31 @ 5919.92 53.85 68.20 -14.35 \% Avg. Pass | FullRU Band Edge
65 802.11be EHT320 | 31 - - - - - - - FullRU | Harmonic
66 802.11be EHT320 | 63 @ 5901.12 63.29 68.20 -4.91 \% Avg. Pass | FullRU Band Edge
66 802.11be EHT320 | 63 - - - - - - - FullRU | Harmonic
67 802.11be EHT320 | 191 7162.30 67.86 68.20 -0.34 H Avg. Pass | FullRU Band Edge
67 802.11be EHT320 | 191 - - - - - - - FullRU | Harmonic
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<CDD Mode>
<Nss=1>
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 1+2+3+4
Pol. Horizontal Fundamental
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
PEAK(UNI)_6E
N 1 )
00 00
1
. " N T T N MWW
350 30
175 175)
Peak
5826 5851, 5877, 5903, 5929, 5955 1000 240, 480, 4720 5960. 1200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNLI)_6E 3m HF_91200_8236@_241181 HORIZONTAL Condition: PEAK(UNIT)_6E 3m HF_91260 02368_241181 HORIZONTAL
* RB:1060.060kHZ VEW:3800.000KHz SWT:Auto : RBI:1000.000KHL VBii:3000.B00kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5892.47 50.38 88.20 -37.82 48.18 34.38 13.91 37.93 @.88 280 49 PEAK 1 5955.80 185.59 ------ ------ 95.24 34.26 14.82 37.93 0.00 280 49 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
700 700 AVG{UNI_6E
N B I Y
1 ]
30 35‘0W
175 175)
Avg.
5826 5851, 5877, 5903, 5929, 5955 1000 240, 480, 4720 5960. 1200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D 82360 241181 HORIZONTAL Condition: AVG(UNLI)_6E 3m HF_91200_8236@_241181 HORIZONTAL
* RBW:1000.060kHZ VEW:0.510kHzZ SWT:Auto : RBW:1000.000KHL VBW:0.510kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5924.84 49.69 68.20 -27.51 30.36 34.38 13.96 37.93 @.88 280 49 AVERAGE 1 5955.80 99.25 ------ ---e-- 88.89 34.28 14.81 37.93 .00 280 49 AVERAGE
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FAX: 886-3-328-4978

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
iy g g 10 1 i il
0.0 / 70.0
S s PP WL 2 PP
" b
k) 5] Mot 10
17! E
Peak
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNIT)_6E 3n HF 91280 02360 241181 VERTICAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592211 49.78 B88.20 -38.50 39.37 3439 13.96 37.95 .8 160 62 PEAK 1 5955.00 106.47 ------ ------ 9.11 34.28 14.61 37.93 0.0 160 62 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 /\ 875
0, / 700 AVGUN GE
y / L T ]
! a1
Mﬂm.—ﬂ“""_'_ﬂ
17! E
Avg.
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:@.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592471 40.54 68.20 -27.66 30.21 3439 13.96 37.95 .8 160 62 AVERAGE 1 5955.80 99.54 ------ ------ 89.18 34.286 14.81 37.95 .00 6@ 62 AVERAGE
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Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_Full RU_5955MHz

ANT 1+2+3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70.0
1
52.5 52.5 g
bttt bbb lbbust bbbl et b
350 350,
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592458 53.26 B88.20 -34.94 42.93 3430 13.9% 37.93 . 241 20 PEAK 1 5955.80 11111 ------ ------ 16.77 34.24 14.83 37.95 6.0 241 20 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVG(UNI)_SE
52.5 ] 52.5
30 35‘0W I\wf'-“—‘—m“
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.060KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592445 44,58 68.20 -23.62 34.25 3430 13.9% 37.93 . 241 20 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 161.45 ------ ------ 91.10 34.26 14.82 37.95 .00 41 20 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C14 of C167




samonias. FCC RADIO TEST REPORT Report No. : FR401125F

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT20_CH1_Full RU_5955MHz

ANT 1+2+3+4
Pol. Vertical Fundamenta
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70.0
1
” ‘ " 52‘5MW
- TSR RIS VPN
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592419 52.29 B88.20 -35.91 41.96 3430 13.9% 37.93 0.8 203 162 PEAK 1 5955.80 110.79 ------ ------ loe.42 34.38 14.60 37.95 0.0 203 162 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 AVGUNI)_GE
52.5 i 52.5 L_'J“__w_‘_
350 350 M
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.060KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1592432 44,65 68.20 -23.55 34.32 3430 13.96 37.93 0.8 203 162 AVERAGE 1 5955.00 161.88 ------ ------ 91.51 34.30 14.00 37.95 .80 203 162 AVERAGE
TEL : 886-3-327-3456 Page Number : C15 of C167

FAX : 886-3-328-4978




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
3
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_Full RU_5965MHz
ANT 1+2+3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70.0
1
525 525 R—G——_
350 350
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.84 59.58 B88.20 -28.62 49.25 3430 13.96 37.93 0.8 200 49 PEAK 1 5965.00 168.63 ------ ------ 98.31 34.21 14.84 37.95 .00 200 49 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVG(UNI)_SE
350 350
175 175
Avg.
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592496 48.24 68.20 -19.96 37.91 3439 13.96 37.95 .8 2600 49 AVERAGE 1 5965.80 99.18 ------ ------ 88.84 34.24 14.83 37.93 .00 200 49 AVERAGE
TEL : 886-3-327-3456 Page Number : C16 of C167

FAX : 886-3-328-4978




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
3
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_Full RU_5965MHz
ANT 1+2+3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 70.0
1
23 gl ool gdebsianh o 55 Wbk
350 350,
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.84 58.95 B88.20 -29.25 48.62 3430 13.9 37.93 0.8 200 172 PEAK 1 5965.00 168.16 ------ ------ 97.81 34.26 14.82 37.93 0.80 200 172 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 AVGUNI)_GE
30 3.4 M L»—-’-“*—-‘—-""
175 175
Avg.
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592454 47.20 68.20 -21.80 36.87 3430 13.96 37.93 0.8 200 172 AVERAGE 1 5965.00 100.12 ------ ------ 89.81 34.19 14.85 37.95 .80 200 172 AVERAGE
TEL : 886-3-327-3456 Page Number : C17 of C167

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR401125F

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full RU_5985MHz

ANT 1+2+3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0.0 1 70.0
52‘5WWWM 525
350 350
175 175
Peak
5826 5857, 5889, 5021, 5953, 5085 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592468 63.04 B88.20 -25.16 52.71 3430 13.9% 37.93 0.8 162 123 PEAK 1 595.00 165.59 ------ ------ 95.34 34.16 14.88 37.93 0.80 182 123 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 AVGUNI)_GE

1

350 350
175 175
Avg.
5826 5857, 5889, 5021, 5953, 5085 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592436 52.86 68.20 -16.14 41.73 3430 13.96 37.93 0.8 162 123 AVERAGE 1 5985.00 98.64 ------ ------ 88.35 34.16 14.86 37.93 .80 182 123 AVERAGE
TEL : 886-3-327-3456 Page Number : C18 of C167

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FR401125F

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full RU_5985MHz

ANT 1+2+3+4
Pol. Vertical Fundamenta
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
0 ’ 00
52.5 525 e
350 350,
175 175
Peak
5826 5857, 5889, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592484 63.31 B88.20 -24.89 52.98 3430 13.9% 37.93 0.8 216 168 PEAK

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 5985.80 187.02 ------ ------ 9.70 34.21 14,84 37.95 0.00 216 168 PEAK

4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 105.0 1
75 75
700 00 AVG(UNI)_BE
350 350

A 175 175

Vvg.
5825 5857, 5889, 5021, 5953, 5085 1000 2240, 3480, AT20, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site @ BCHO-HY

Condition: AVG_BE(UNII)_6E 3n HF_9128D 82360 241161 VERTICAL
: R: 1080, 008Kz VEN:2.700kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592452 53.24 68.20 -14.96 42.91 3439 13.96 37.93 0.8 216 168 AVERAGE

Site : B3CH20-HY
Condition: AVG(UNLI)_6E 3m HF_31200_02360_24111 VERTICAL
+ RBH:1000.000kHz VBH:2.700kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5985.80 99.79 ------ ------ 89.47 34.21 14.04 37.95 .80 216 165 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C19 of C167




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Full RU_6025MHz
ANT 1+2+3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
700 ’ 700
52.5 52.5
350 350
175 175
Peak
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5902.86 63.80 B88.20 -24.48 53.51 3439 13.92 37.93 0.8 160 122 PEAK 1 6625.00 167.67 ------ ------ 97.36 34.16 14.14 37.93 000 le@ 122 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVG(UNI)_§E
1 I O i
52.5 52.5
350 350
175 175
Avg.
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:4,300kHz SWT:Auto + RBH:1000.000kHz VBH:4.300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5922.06 53.69 68.20 -14.51 43.36 3430 13.96 37.93 0.8 160 122 AVERAGE 1 6625.00 100.26 ------ ------ 89.96 34.16 14.13 37.93 .00 1@ 122 AVERAGE
TEL : 886-3-327-3456 Page Number : C20 of C167

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

5
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT160_CH15_Full RU_6025MHz
ANT 1+2+3+4
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
WU T
0.0 1 70.0
52.5 52.5
350 350,
175 175
Peak
5826 5865, 5, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5914.48 62.98 B88.20 -25.22 52.67 3430 13.94 37.93 0.8 266 121 PEAK 1 6625.00 168.86 ------ ------ 97.70 424 1483 37.93 0.8 266 121 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVG(UNI)_SE
350 350
175 175
Avg.
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH20-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:4,300kHz SWT:Auto + RBH:1000.000kHz VBH:4.300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5921.26 52.00 68.20 -16.20 41.68 3439 13.95 37.93 0.8 266 121 AVERAGE 1 6625.00 99.98 ------ ------ 89.64 34.11 14.88 37.95 0.80 266 121 AVERAGE
TEL : 886-3-327-3456 Page Number : C21 of C167

FAX : 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125F

Pol. Horizontal Vertical
44 Level (dBuVim) 4 Level (dBuVim)
1225 1225
1050 1050
815 875
[ [ - U ehome LT L LT I 1
700! 700
. L [ o i L I
ey P
w0l W.QWW e — p—
175 175
Peak
7200 13760. 20320, 26080. 33440, 40000 7200 13760. 20320, 26680. 33440, 40000
Frequency (MHz) Frequency (MHz)
Avg ) Site + @3CH20-HY i + @3CH20-HY
Condition: PEAK(UNLI)_6E 3m HF_91200_62366_241101 HORIZONTAL PEAK(UNII)_6E 3m HF_91200_82368_241101 VERTICAL
Mode B b
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m d8  dBuv  dB/m d  dBdB o deg MHz dBuv/m dBuv/m  dB  dBuv  dB/m dB d  de e deg
1 7531.25 56.34 74.00 -17.66 42.84 36.34 15.71 38.66 .91 135 43 Peak 1 753125 55.33 74.00 -18.62 41.88 36.34 15.71 38.66 @.91 189 172 Peak
2 7531.25 52.9¢ 54.80 -1.10 38.68 36.34 15.71 38.66 .91 135 43 Average 2 7531.25 51.31 54.8@ -2.69 37.81 36.34 15.71 38.66 .91 189 172 Average
3 12050.90 53.85> 74.00 -20.95 36.31 39.190 19.94 42.88 ©.58 200 69 PEAK 3 12050.00 52.73 74.0@ -21.27 35.99 39.19 19.94 42.88 @.58 200 306 PEAK
4 12858.00 45.94 54.80 -3.86 29.20 39.19 19.94 42.83 0.53 260 69 Average 4 12850.00 44.18 54.88 -9.82 27.44 39.1@0 19.94 42.88 @.53 200 306 Average
5 18075.88 41.12 74.80 -32.88 44.40 37.60 24.62 55.9% -9.54 150 98 PEAK 5 13075.88 34.96 74.00 -39.84 38.24 37.60 24.62 55.96 -9.54 150 96 PEAK
6 13075.88 30.84 54.80 -23.96 33.32 37.68 24.62 55.9% -9.54 150 98 Average 6 13075.88 28.7@ 54.0@ -25.30 31.98 37.68 24.62 55.9 -9.54 150 96 Average
7 24100.00 40.62 88.20 -47.58 36.39 38.99 28.61 53.74 -9.34 158 120 PEAK 7 24100.00 40.84 88.20 -47.36 36.61 38.99 28.61 53.74 -9.34 138 99 PEAK
8 24108.00 33.831 68.20 -34.39 29.58 38.98 28.61 53.74 -9.54 158 128 Average 8 24100.00 31.98 68.28 -36.30 27.67 38.98 28.61 53.74 -9.54 150 99 Average
TEL : 886-3-327-3456 Page Number 1 C22 of C167

FAX: 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125F

Pol. Horizontal Vertical
: HLMIWBIIWIH] : HLweI(dBnWm)
1225 1225
015 5
00 00
17G o ANG{UNI)_GE| s AVGUNT) _GE
~18G
350 350
Avg.
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG(UNIL) 6E 3n HF 51260 02368 241181 HORTZONTAL Condition: AVG(UNIL) 6E 3 HF 51200 02360 241181 VERTICAL
lode 5 lode 15
TEL : 886-3-327-3456 Page Number 1 C23 of C167

FAX: 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125F

Pol. Horizontal Vertical
44 Level (dBuVim) 4 Level (dBuVim)
1225 1225
1050 1050
815 875
[ [ - U ehome LT L LT I
700! 700
al L s L I all ] L [ g
5 7 A 7 W"M
AT A R
s g —
175 175
Peak
7200 13760. 20320, 26080. 33440, 40000 7200 13760. 20320, 26680. 33440, 40000
Frequency (MHz) Frequency (MHz)
Avg ) Site + @3CH20-HY i + @3CH20-HY
Condition: PEAK(UNLI)_6E 3m HF_91200_62366_241101 HORIZONTAL PEAK(UNII)_6E 3m HF_91200_82368_241101 VERTICAL
Mode 16 16
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m d8  dBuv  dB/m d  dBdB o deg MHz dBuv/m dBuv/m  dB  dBuv  dB/m dB d  de e deg
1 7731.25 54,79 74.00 -19.21 4.21 36.60 15.93 38.81 @.86 117 39 Peak 1 7731.25 54,38 74.0@ -19.62 39.80 36.60 15.93 38.81 @.86 284 17 Peak
2 7731.25 49.39 54.80 -4.61 34.81 36.68 15.93 38.81 @.86 117 39 Average 2 7731.25 49.27 54.80 -4.73 34.60 36.68 15.93 38.81 @.36 284 17 Average
3 12370.00 53.84 74.00 -20.1p 36.84 39.02 20.23 42.92 0.67 leg 29 PEAK 3 12370.00 52.65 74.8@ -21.35 35.65 39.02 20.23 42.92 8.7 100 134 PEAK
4 12378.00 45.37 54.80 -8.63 28.37 39.82 20.23 42.92 0.67 160 59 Average 4 12370.00 44.05 54.88 -9.95 27.85 39.82 28.23 42.92 0.67 200 134 Average
5 18555.88 42.75 74.80 -31.25 45.86 37.93 24.96 55.66 -9.54 156 167 PEAK 5 18555.88 37.11 74.0@ -36.89 39.42 37.93 24.96 55.66 -9.54 156 169 PEAK
6 18555.88 31.75 54.80 -22.25 34.86 37.93 24.96 55.66 -9.54 150 167 Average 6 18555.88 29.27 54.00 -24.73 31.58 37.93 24.96 55.66 -9.54 150 169 Average
7 24748.00 44.44 §8.20 -43.76 3B.99 39.40 28.95 53.36 -9.34 158 93 PEAK 7 24749.00 41.72 88.20 -46.48 36.27 39.40 28.95 53.36 -9.54 138 118 PEAK
8 24748.00 34.05 68.20 -34.15 28.60 39.48 28.95 53.36 -9.54 158 93 Average 8 24740.00 33.85 68.28 -35.15 27.60 39.48 28.95 53.36 -9.54 150 118 Average
TEL : 886-3-327-3456 Page Number 1 C24 of C167

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
: HLMIWBIIWIH] : HLweI(dBnWm)
1225 1225
015 5
00 00
17G o ANG{UNI)_GE| s AVGUNT) _GE
~18G
350 350
Avg.
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG(UNIL) 6E 3n HF 51260 02368 241181 HORTZONTAL Condition: AVG(UNIL) 6E 3 HF 51200 02360 241181 VERTICAL
lode 6 lode 6
TEL : 886-3-327-3456 Page Number 1 C25 of C167

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Pol. Horizontal Vertical
1 %Level{d&lwm) 1 %Level{d&lwm)
1225 1225
1050 1050
815 875
AL TTUTL U U whoniss LU U U whousd
0.0, 700
L L1 [ g Hij L1 [
525 3 i SLE} P
5
B sroscmpirtn 3 I S
350 ! 350 fodg bt
175 175
Peak
7200 13760. 20320, 26880. 33440. 40000 7200 13760. 20320. 26880. 33440. 40000
A Frequency (MHz) Frequency (MHz)
vg.
site + @3CH20-HY site + @3(H20-HY
Condition: PEAK(UNIT)_6F 3n HF_91200_2360_241101 HORTZONTAL Condition: PEAK(UNII)_6F 3n HF_91200_82360_24111 VERTICAL
Mode :7 Mode 17
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m d8  dBuy  dB/m d db db a deg MHz dBuV/m dBuV/m  dB  dBuV  dB/m B & db a deg
1 12690.68 54.29 74.80 -19.71 36.52 39.38 20.52 42.89 0.76 200 6@ PEAK 1 12690.68 53.56 74.00 -20.44 35.79 39.38 20.52 42.89 0.76 300 89 PEAK
2 12698.88 45.58 54.80 -8.42 27.81 39.38 20.52 42.89 0.76 200 68 Average 2 12690.88 44.33 54.00 -9.67 26.56 39.38 20.52 42.89 .76 300 89 Average
3 19635.88 45.99 74.8@ -28.81 47.38 38.23 25.29 55.29 -9.54 158  1@A PEAK 3 19835.88 39.78 74.0@ -34.22 41.89 38.23 25.29 55.29 -9.54 158 119 PEAK
4 19635.88 34.52 54.80 -19.48 35.83 38.23 25.29 55.29 -9.54 150  1@6 Average 4 19635.88 20.79 54.0@ -24.21 31.10 38.23 25.29 55.29 -9.54 150 119 Average
5 25380.00 44.81 88.20 -43.39 39.11 39.84 29.32 5312 -9.54 150 89 PEAK 5 25380.00 42.80 8B8.20 -45.40 37.19 39.84 29.32 53.12 -9.54 156 119 PEAK
6 25330.88 34.32 68.20 -33.83 28.62 39.e4 29.32 53.12 -9.54 150 39 Average 6

25380.00 33.27 68.20 -34.93 27.57 39.84 29.32 53.12 -9.54 150 119 Average

TEL : 886-3-327-3456
FAX: 886-3-328-4978

Page Number 1 C26 of C167
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Pol. Horizontal Vertical
: MLmI(d&NJm) : Hmel(mvnn)
1225 1225
18 15
100 00
17G o ANG{UNI)_GE| s AVGUNT) _GE
~18G
350 350
Avg.
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG(UNIL) 6E 3n HF 51260 02368 241181 HORTZONTAL Condition: AVG(UNIL) 6E 3 HF 51200 02360 241181 VERTICAL
lode 7 lode 17
TEL : 886-3-327-3456 Page Number 1 C27 of C167

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg
1 13018.08 53.55 88.20 -34.65 35.61 39.70 20.81 42.81 .84 - -- PEAK

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
875 815
I [ b I I U e
T70.0! 700! -
1] O [ g 1]t A I r
5 7 e V) st
e 2 i
zﬁll e MM 15'9 it
Peak 175 175
AVg . 1200 13760. 20320, 26860, 33440, 40000 1200 13760. 20520 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH28-HY Site + B3CH20-HY
Condition: PEAK(UNIT) 6E 3n HF_31200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 6E 3 HF_31200 6236 241101 VERTICAL
Mode  :8 Vode  : 8
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB m deg
1 13p10.08 54.15 88.20 -34.85 35.61 39.70 20.81 42.81 @.84 - -- PEAK

2 19515.0@ 47.81 74.00 -26.19 48.73 38.19 25.62 55.1¢ -9.54 158 185 PEAK 2 1951500 38.52 74.00 -35.48 39.44 38,19 25.62 %5.10 -9.54 150 99 PEAK
3 19515.08 35.74 54.0@ -18.26 36.66 38.10 25.62 55.18 -9.54 150 165 Average 3 19515.00 38.67 54.0@ -23.33 31.59 38,19 25.62 55.10 -9.54 150 99 Average
TEL : 886-3-327-3456 Page Number : C28 of C167

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
: HLMIWBIIWIH] : HLweI(dBnWm)
1225 1225
015 5
00 00
17G o ANG{UNI)_GE| s AVGUNT) _GE
~18G
350 350
Avg.
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG(UNIL) 6E 3n HF 51260 02368 241181 HORTZONTAL Condition: AVG(UNIL) 6E 3 HF 51200 02360 241181 VERTICAL
lode 8 lode 8
TEL : 886-3-327-3456 Page Number 1 C29 of C167

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
LT L | ot T | s
700 700! |
PG T U s I U e
pamtrane 3 "' v
S P T 3 W a
50 Lol bttty 50 | B
Peak 175 175
Avg 1200 13760, 20320, 33440, 40000 7200 13760, 320, 33440, 40000
) Frequency (MHz) Frequency (MHz)
Site + @3CH20-HY Site © @3(H28-HY
Condition: PEAK(UNIT)_6E 3n HF_91200_82360_241101 HORTZIONTAL Condition: PEAK(UNII)_6F 3n HF_91200_82360 24111 VERTICAL
Mode i 9 ode i 9
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu dB/m B B dB  m deg
1 13330.00 57.29 74.80 -16.71 38.93 39,50 21.85 43.12 0.93 200 135 PEAK 1 13330.00 54.54 74.00 -19.46 36.13 39,50 21.85 43.12 0.93 350 346 PEAK
2 13330.00 49.72 5480 -4.28 31.36 39.50 21.65 43.12 @.93 200 135 Average 2 13330.00 47.19 5408 -6.81 28.83 39.50 21.65 43.12 @.93 350 346 Average
3 1999500 44.21 74.80 -29.79 44.70 38,10 25.95 55.80 -9.54 150 18@ PEAK 3 19995.00 41.62 74.00 -32.98 41.51 38.19 25.95 55.80 -9.54 150 67 PEAK
4 19995.08 34.17 54.60 -19.83 34.66 38.18 25.95 55.80 -9.54 150 18@ Average 4 19995.00 31.88 54.08 -22.92 31.57 38.19 25.95 55.80 -9.54 150 67 Average
TEL : 886-3-327-3456 Page Number : C30 of C167

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
: HLMIWBIIWIH] : HLweI(dBnWm)
1225 1225
015 5
00 00
17G o ANG{UNI)_GE| s AVGUNT) _GE
~18G
350 350
Avg.
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (WHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG(UNIL) 6E 3n HF 51260 02368 241181 HORTZONTAL Condition: AVG(UNIL) 6E 3 HF 51200 02360 241181 VERTICAL
lode 9 lode 19
TEL : 886-3-327-3456 Page Number : C31 of C167

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125F

Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225
I T 1 whode ML T T e
LB T T i IO T s
50 — WMWMMW 0 Lo WWW’M WMMMWW

Pea_k 175 115

AV g . 7200 13760. mjmi'mmlency MMIGBM. 33440 40000 7200 13760. mmi'mmlency “Mlﬁm. 33440 40000

Site 1 3CH20-HY
Condition: PEAK(UNLI)_6E 3n HF_91200_82366_241181 HORIZONTAL

Site 1 3CH2O-HY
Condition: PEAK(UNLI)_6E 3n HF_91200_62360_241101 VERTICAL

Mode i 18
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg
1 13650.00 57.75 88.20 -30.45 39.52 39,39 21.29 43.33 1l.e2 200 63 PEAK
2 13650.00 49.23 68.20 -18.97 31.80 39.30 21.29 43.33 1.02 20 63 Average
3 20475.00 47.16 74.00 -26.84 47.30 38.10 26.30 55.80 -9.54 150 65 PEAK
4 20475.00 35.15 54.80 -18.85 35.20 38.10 26.30 55.80 -9.54 150 65 Average

ode i 18
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBu dB/m B B dB  m deg
1 13650.00 54.43 88.20 -33.77 36.20 39,30 21.29 43.33 1.62 200 243 PEAK
2 13650.00 45.21 68.28 -22.99 26.98 39.32 21.29 43.38 1.82 200 243 Average
3 20475.00 39.48 74.00 -34.52 39.62 38.10 26.30 55.80 -9.54 150 11 PEAK
4 20475.00 30.33 54.00 -23.62 38.52 38.10 26.30 55.80 -9.54 150 11 Average

TEL : 886-3-327-3456
FAX: 886-3-328-4978

Page Number : C32 of C167
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Pol. Horizontal Vertical
: HLMIWBIIWIH] : HLweI(dBnWm)
1225 1225
015 5
00 00
17G o ANG{UNI)_GE| s AVGUNT) _GE
~18G
350 350
Avg.
9 115 115
17000 17200, 1740, 17600. 17800, 18000 17000 17200, 17400, 17600. 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHIG-HY Site : G3CHIB-HY
Condition: AVG(UNIL) 6E 3n HF 51260 02368 241181 HORTZONTAL Condition: AVG(UNIL) 6E 3 HF 51200 02360 241181 VERTICAL
lode 10 lode 10
TEL : 886-3-327-3456 Page Number : C33 of C167

FAX: 886-3-328-4978
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
s N\ PEAK_BE(UNI)_6E W"JLL H “ L || ‘ ‘ ‘ ‘ PEAKIUNI_6
0.0 ‘\ 70.0
52. \ ety Vi e Ut TP e e P e 5!
i W i f oy R S
LT
30 5] P
17! E
Peak
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_GE 3m HF_31200_82360 241101 HORIZONTAL Condition: PEAK(UNIT)_6E 3n HF 91280 02368_241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 720470 53.84 B88.20 -35.16 39.19 36.99 15.34 38.39 .8 288 4 PEAK 1 7895.00 106.64 ------ ------ 93.42 36.29 15.22 38.29 o.e@ 288 4 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
700 \ A6, BENIL B 704 AVGUNI, B
N | L T ]
™1 el
e
17! E
Avg.
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: AVG_BE(UNIT) 6E 3n HF_9126D 0236 241101 HORTZONTAL Condition: AVG(UNLI)_6E 3m HF_91200_82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:@.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 723870 4279 68.20 -25.41 28.93 36.99 15.37 3B.41 .8 288 4 AVERAGE 1 709500 99.99 ------ ----- 86.77 36.29 15.22 38.29 0.80 288 4 AVERAGE
TEL : 886-3-327-3456 Page Number : C34 of C167

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR401125F

Pol. Vertical

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

d dBuv dB/m dB dB A8 o deg
1 728.95 42,77 68.20 -25.43 28.91 36.99 15.36 3B.40 0.8 160 258 AVERAGE

1225 1225
105 105
PEAK_BE(UNI)_6E PEAK(UNI)_GE
ik T g 10 i N
0.0 \ 70.0
52, ! 52,
R Ty P T W T Y RS SR P R Ve e M o WWM
30 35,0 b AT
17! E
Peak
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK_BE(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNIT)_6E 3n HF 91280 02360 241181 VERTICAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 719130 52.97 88.20 -35.23 39.15 36.87 15.32 38.37 .08 160 258 PEAK 1 7895.00 164,82 ------ ------ 91.61 36.28 15.21 38.28 .08 180 258 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! 7
75 875
700 A6, BENIL B 704 AVGLUNI, B
o | L T ]
L 1 .\
35\" 15“‘ .,ﬂ_‘ﬂ_"_',w
P
17! E
Avg.
7095 125, 155, 7185, 7215, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:@.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

d6 dBV dB/m B B A8 om  deg
1 7895.00 97.91 ------ ------ 84.70 36.286 15.21 38.26 ©.00 6@

258 AVERAGE

TEL : 886-3-327-3456
FAX: 886-3-328-4978

Page Number

: C350of C167



samonias. FCC RADIO TEST REPORT Report No. : FR401125F

12

Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH233_7115MHz

ANT 1+2+3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
BT‘SM PEAK_BE(UNI)_6E s PEAK(UNI_S
0.0 70.0
52.5 - 5 i 52.5
350 350,
175 175
Peak
s 4, 167, 9 9, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.27 75.65 88.20 -12.55 62.22 36.50 15.25 38.327 .0 @2 27 PEAK 1 7115.00 100,98 ------ ------ 7.5 36.46 15.25 38.31 6.0 @2 27 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
wsﬂ oS
700 AVG_BE(UNI)_GE 700 AVGUNI)_
350 35‘0M
175 175
Avg.
s 4, T167. 7193 9, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.060kHz VBW:0.510kHz SWT:Auto + RBH:1000.000kHz VBH:0.510kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7125.01 68.00 68.20 -8.20 54.57 36.50 15.25 38.327 .08 @2 27 AVERAGE 1 711500 94,48 ------ ------ 81.60 36.46 15.25 38.31 6.0 @2 27 AVERAGE
TEL : 886-3-327-3456 Page Number : C36 of C167

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR401125F

Pol. Vertical

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

1225 1225
105 105 1
/\ PEAK_BE(UNI)_6E PEAK(UNI_6
g g 10 i
0.0 \ 70.0
52 A e oy T Sty vy et T A 52! -
bl rerpinhad v A b b
wm"‘ ot
30 350 Aot
17! E
Peak
s "4, 167, 7193, 9, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: PEAK_BE(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL Condition: PEAK(UNIT)_6E 3n HF 91280 02360 241181 VERTICAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 715.81 75.84 88.20 -12.36 62.41 36.50 15.25 38.32 0.8 137 359 PEAK 1 7115.00 161,98 ------ ------ 88.56 36.46 15.25 38.31 0.8 137 339 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
s /) o5
700 A6, BENIL B 704 AVGUN B
iy L T ] ]
36 36 —‘*“—'H"Mﬂw
350 350 e
17! E
Avg.
s ", 167, 7193, 9, TH5 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH20-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_62366 241101 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:@.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 715.01 67.48 68.20 -6.80 53.97 36.50 15.25 38.32 0.8 137 359 AVERAGE 1 711500 94,34 ------ --oe-- 89.91 36.50 15.25 38.327 0.8 137 359 AVERAGE

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
13
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 1+2+3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
1
N | 0 i N W
350 350
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7240.20 53.12 88.20 -35.88 39.26 36.99 15.37 3B.41 .08 255 @ PEAK 1 7895.00 106.66 ------ ------ 93.41 36,31 15.23 38.29 0.8 255 @ PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 &
30 30 M
175 175
Avg.
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.060KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71575 43.07 68.20 -25.13 29.63 36.51 15.25 38.327 .08 255 @ AVERAGE 1 7095.00 99.16 ------ ------ 85.94 36.29 15.22 38.29 0.8 255 0 AVERAGE
TEL : 886-3-327-3456 Page Number : C38 of C167
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
13
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH229_Full RU_7095MHz
ANT 1+2+3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
o PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
N u 1 52‘5M
350 350,
175 175
Peak
7095 125, 15, 85, 7215, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 721470 5248 88.20 -35.80 38.55 36.99 15.34 38.39 .00 138 @ PEAK 1 7895.00 165.31 ------ ------ 92.86 36.31 15.23 38.29 6.0 138 @ PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
1 L
350 SS‘UM
175 175
Avg.
7095 125, 15, 7185, 7215, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.060KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 724110 42.30 ©8.20 -25.40 28.94 36.99 15.37 3B.41 .08 138 @ AVERAGE 1 7095.00 96.95 ------ ------ 83.74 36,286 15.21 38.26 @.00 138 0 AVERAGE
TEL : 886-3-327-3456 Page Number : C39 of C167
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
14
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH233_Full RU_7115MHz
ANT 1+2+3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAK(UNI)_6
0.0 70.0
515 T S 525 W
350 350,
175 175
Peak
s 4, 67, 9 9, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 715.01 76.47 88.20 -11.73 63.04 36.50 15.25 38.327 .0 255 @ PEAK 1 7115.00 168.42 ------ ------ 95.02 36.46 15.25 3B.31 .80 255 @ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI_
4
350 350
175 175
Avg.
s 4, 67, 9 9, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.060KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 715.01 66.37 68.20 -1.83 52.94 36.50 15.25 38.32 0.0 255 @ AVERAGE 1 711500 99.83 ------ ------ 85.74 36.36 15.23 38.38 0.0 255 0 AVERAGE
TEL : 886-3-327-3456 Page Number : C40 of C167
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samonias. FCC RADIO TEST REPORT

Report No. : FR401125F

Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT20_CH233_Full RU_7115MHz
ANT 1+2+3+4
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
105‘0,,]\,»"/\ 1050 1
- PEAK_BE(UNI)_6E s PEAK(UNI_
0.0 70.0
52.5 N e EReY 52.5
350 350
175 175
Peak
s 4, 67, 9 9, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71514 77.04 88.20 -11.16 63.61 36.58 15.25 38.32 .08 250 @ PEAK 1 7115.00 162,35 ------ ------ 88.92 36.50 15.25 38.37 0.8 250 @ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
15| o5
700 AVG_BE(UNI)_GE 700 AVGUNI)_
350 350,
175 175
Avg.
s 4, T167. 9 9, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.060KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 715.81 67.31 68.20 -6.89 53.88 36.58 15.25 38.32 .8 250 @ AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 711500 94,46 ------ ------ 81.63 36.50 15.25 38.37 .80 250 0 AVERAGE

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
15
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 1+2+3+4
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- PEAK_BE(UNI)_6E s PEAK(UNI)_
0.0 70.0
i I
525 L VS S AP 525
350 350,
175 175
Peak
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_3120D_82360_241101 HORIZONTAL Condition: PEAK(UNII)_6E 3m HF_9120D_02360_241181 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.% 55.85 88.20 -33.15 41.68 36.52 15.25 38.327 .0 252 @ PEAK 1 7885.00 106.72 ------ ------ 93.50 36.29 15.22 38.29 6.0 252 @ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
B7.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
il
350 350
175 175
Avg.
7085 . 7149, 181 s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE(UNII)_6E 3m HF_9126D _82360_241181 HORIZONTAL Condition: AVG(UNTI)_6E 3m HF_31200_02360_241101 HORIZONTAL
: RBH:1000.000kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7127.4p 47.78 68.20 -20.42 34.33 36.52 15.25 38.31 . 252 @ AVERAGE 1 7885.00 99.79 ------ ------ 86.61 36.25 15.20 38.27 @.00 252 0 AVERAGE
TEL : 886-3-327-3456 Page Number : C42 of C167
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125F
15
Mode Band Edge
U-NII-8_6.875-7.125_802.11be EHT40_CH227_Full RU_7085MHz
ANT 1+2+3+4
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 !
- PEAK_BE(UNI)_6E s PEAKIUNI)_
0.0 70.0
52.5 52.5
350 350
175 175
Peak
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: PEAK_BE(UNII)_6E 3m HF_91200_62366_241101 VERTICAL Condition: PEAK(UNII)_6E 3m HF_9128D_02360_241181 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 7126.66 57.35 B88.20 -38.85 43.91 36.51 15.25 38.32 .8 360 30 PEAK 1 7885.00 164,16 ------ ------ 91.60 36.24 15.19 38.27 0.00 360 30 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
700 AVG_BE(UNI)_GE 700 AVGUNI)_
\
350 350
175 175
Avg.
7085 . 7149, s, TH5 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH20-HY Site : B3CH28-HY
Condition: AVG BE(UNIT)_GE 3n HF_9126D 02360 241121 VERTICAL Condition: AVG(UNIT)_6E 3m HF_31260_82366 241101 VERTICAL
: RBH:1000.000kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 71516 46.12 68.20 -22.88 32.69 36.58 15.25 38.32 .08 360 30 AVERAGE 1 7885.00 96.91 ------ ------ 83.75 36.24 15.19 38.27 0.00 360 30 AVERAGE
TEL : 886-3-327-3456 Page Number : C43 of C167
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